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FCC TEST REPORT

ZR/2020/50038
Guangdong OPPO Mobile Telecommunications Corp., Ltd.

NO.18 HaiBin Road, WuSha Village, Chang An Town, DongGuan City,
GuangDong,China

Guangdong OPPO Mobile Telecommunications Corp., Ltd.

NO.18 HaiBin Road, WuSha Village, Chang An Town, DongGuan City,
GuangDong,China

Mobile Phone
CPH2089
OPPO

R9C-CPH2089

47 CFR FCC Part 2, Subpart J

47 CFR FCC Part 15, Subpart C

47 CFR FCC Part 15, Subpart E

KDB 789033 D02 General UNII Test Procedures New Rules v02
FCC KDB 558074 D01 DTS Meas Guidance v0502

KDB 662911 D01 Multiple Transmitter Output v02r01

KDB 905462 D02 UNII DFS Compliance Procedures New Rules v02
KDB 905462 D03 Client Without DFS New Rules v01r02

ANSI C63.10-2013, American National Standard for Testing Unlicensed
Wireless Devices

Date of Receipt: 2020/6/1

Date of Test: 2020/6/1 to 2020/6/30
Date of Issue: 2020/8/3

Test Result: PASS *

. * In the configuration tested, the EUT complied with the standards specified above.

Authorized Signature:

Derdlt. 30

Derek Yang

Wireless Laboratory Manager
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2 Test Summary
: Test .
Test Item Band FCC Rule Requirements Verdict
Result
15.403(i)
5150-5250 15.407(a)(1)
15.403(i) .
Emission 5250-5350 15.407(a)(2) No limit. Pase
Bandwidth 15.403(i) Clause
5470-5725 | 15 407(a)(2) 4.4
15.403(i) Clause
5725-5850 15.407(¢) = 500 kHz. 45
5150-5250
Occupied 5250-5350 | KDB 789033 No limit Pass
Bandwidth 5470-5725 | D02§ II.D '
5725-5850
Duty Cycle 5150-5850 | -- No limit.
) 15.407(a)(1) FCC < 250mW
5150-5250 15.407(a)(4) (avg during transmission)
. . 15.407(a)(2) <MIN{250mW,11dBm+10*Ig(EBW)}
Eﬂsr):cljnt]gtn;d 5250-5350 15.407(a)(4) (avg during transmission) Clause
Output Power 5470-5725 15.407(a)(2) <MIN{250mW,11dBm+10*Ig(EBW)} 4.3
P 15.407(a)(4) (avg during transmission)
<1W
5725-5850 | 15.407(a)(3) (avg during transmission) Pass
) 15.407(a)(1) <11dBm/MHz
5150-5250 15.407(a)(4) (avg during transmission)
. 15.407(a)(2) <11dBm/MHz
maximum Power 5250-5350 15.407(a)(4) (avg during transmission) Clause
Spectral Density ) 15.407(a)(2) <11dBm/MHz 4.6
5470-5725 15.407(a)(4) (avg during transmission)
. 15.407(a)(3) <30dBm/500KHz
5725-5850 15.407(a)(4) (avg during transmission)
F<1GHz:
§15.209/8§7.2.5 limit (QP).
1238;22;&3 F=1GHz & out-restricted:
5150-5250 ' <-27dBm/MHz PK e.i.r.p. (exl.
15.407(b)(7)
Unwanted 15.209 5-15-5.35 GHz).
Emissions that ' F>1GHz & in-restricted:
. §15.209/§7.2.5 limit (AV&PK). Clause
fall Outside of F<1GHz: 4.7 Pass
the Restricted y - '
Bands(Radiated) 15.407(b)(2) | 31°:209/87.2.5 limit (QP).
15.407(b)(6) F=21GHz & out—restrlqted.
5250-5350 <-27dBm/MHz PK e.i.r.p. (exl.
15.407(b)(7) 5 255 35 GH
15.209 25-5.35 GHz).
F=1GHz & in-restricted:
§15.209/§7.2.5 limit (AV&PK).
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: Test .
Test ltem Band FCC Rule Requirements R Verdict
esult
F<1GHz:
§15.209/8§7.2.5 limit (QP).
1238;22;@; F21GHz & out—restriqted:
5470-5750 15.407(b)(7) <-27dBm/MHz PK e.i.r.p. (exl.
15'209 5.47-5.725 GHz).
' F=1GHz & in-restricted:
§15.209/§7.2.5 limit (AV&PK).
F<1GHz:
§15.209/87.2.5 limit (QP)
F=1GHz &out-restricted:(QP)
a) 27 dBm/MHz at frequencies from
the band edges decreasing linearly
to 15.6 dBm/MHz at 5 MHz above
or below the band edges;
b) 15.6 dBm/MHz at 5 MHz above
or below the band edges
15.407(b)(4) decreasing linearly to 10 dBm/MHz
15.407(b)(6) at 25 MHz above or below the
5725-5850 15.407(b)(7) band edges;
15.209 c¢) 10 dBm/MHz at 25 MHz above
or below the band edges
decreasing linearly to -27
dBm/MHz at 75 MHz above or
below the band edges; and
d) -27 dBm/MHz at frequencies
more than 75 MHz above or below
the band edges.
F>1GHz & in-restricted:
§15.209/§7.2.5 limit (AV&PK).
nwan
gmiSaSi(t)i(; in the g;gg:gggg Clause
E:ﬁgls(;ted 5470-5725 15.209 4.8 Pass
(Radiated) 5725-5850
. 5150-5250
AC Power Lin
Conductod | 52505350 | 4 o0 Clause | pgs
Emissions 5470-5725 4.2
5725-5850
5150-5250
Frequency 5250-5350 Clause
Stability 5470-5600 | 15.209 4.9 Pass
5650-5725
5725-5850
Dynamic 5250.5350 47 CER Part Channe-l Move Tlme.19 .Seconds Clause
Frequency 5470-5725 | 19 SubpartE Transmission Time: milliseconds + 410 Pass
Selection 15.407 an aggregate of 60 milliseconds :
over remaining 10 second period.
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Result

Verdict

Non-occupancy period: Minimum
30 minutes
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3 General Information

3.1 Client Information

Applicant: Guangdong OPPO Mobile Telecommunications Corp., Ltd.

Address of Applicant: NO.18 HaiBin Road, WuSha Village, Chang An Town, DongGuan City ,
GuangDong,China

Manufacturer: Guangdong OPPO Mobile Telecommunications Corp., Ltd.

Address of Manufacturer:

NO.18 HaiBin Road, WuSha Village, Chang An Town, DongGuan City ,
GuangDong,China

3.2 Test Location

Company: SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch
. No. 1 Workshop, M-10, Middle section, Science & Technology Park,
Address: ;
Shenzhen, Guangdong, China
Post code: 518057
Telephone: +86 (0) 755 2601 2053
Fax: +86 (0) 755 2671 0594
E-mail: ee.shenzhen@sgs.com

ot wmsmp, V0,1
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3.3 Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

* CNAS (No. CNAS L2929)

CNAS has accredited SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch EMC Lab to
ISO/IEC 17025:2017 General Requirements for the Competence of Testing and Calibration Laboratories
(CNAS-CLO1 Accreditation Criteria for the Competence of Testing and Calibration Laboratories) for the
competence in the field of testing.

* A2LA (Certificate No. 3816.01)

SGS-CSTC Standards Technical Services Co., Ltd.,, Shenzhen EMC Laboratory is accredited by the
American Association for Laboratory Accreditation(A2LA). Certificate No. 3816.01.

* VCCI

The 3m Fully-anechoic chamber for above 1GHz, 10m Semi-anechoic chamber for below 1GHz, Shielded
Room for Mains Port Conducted Interference Measurement and Telecommunication Port Conducted
Interference Measurement of SGS-CSTC Standards Technical Services Co., Ltd. have been registered in
accordance with the Regulations for Voluntary Control Measures with Registration No.: G-20026, R-14188,
C-12383 and T-11153 respectively.

* FCC —-Designation Number: CN1178

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory has been recognized as an
accredited testing laboratory.

Designation Number: CN1178. Test Firm Registration Number: 406779.

¢ Industry Canada (IC)

Two 3m Semi-anechoic chambers and the 10m Semi-anechoic chamber of SGS-CSTC Standards Technical
Services Co., Ltd. Shenzhen Branch EMC Lab have been registered by Certification and Engineering
Bureau of Industry Canada for radio equipment testing with Registration No.: 4620C-1, 4620C-2, 4620C-3.
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3.4 General Description of EUT

EUT Description: Mobile Phone
Model No.: CPH2089
Trade Mark: OPPO
Hardware Version: 11

Software Version: ColorOS V7.2

IEEE 802.11 WLAN Mode
Supported

<] 802.11a (20 MHz channel bandwidth) ;
X 802.11n (20 MHz channel bandwidth);
X 802.11n (40 MHz channel bandwidth);
X 802.11ac (20 MHz channel bandwidth);

X 802.11ac (40 MHz channel bandwidth);
X 802.11ac (80 MHz channel bandwidth);
[ ] 802.11ac (160 MHz channel bandwidth),

Operation Frequency:

IEEE 802.11n(HT20/40)/ ac(HT20/40/80/): 5150MHz to 5250MHz
IEEE 802.11n(HT20/40)/ ac(HT20/40/80/160): 5250MHz to 5350MHz
IEEE 802.11n(HT20/40)/ ac(HT20/40/80/160): 5470MHz to 5725MHz
IEEE 802.11n(HT20/40)/ ac(HT20/40/80): 5725MHz to 5850MHz

Type of Modulation: OFDM

DFS mode: [ ] Master [ ] Slave with radar detection [] Slave without radar detection
Sample Type: X Portable Device, [ ] Module

Antenna Type: [ ] External, X Integrated

Antenna Ports

X Ant1, ] Ant2, [ ] Ant3

Smart System

X SISO (for 802.11a/n/ac),
<] MIMO (for 802.11a/n/ac),

[ ] Diversity (for 802.11a) : Tx & Rx

Antenna Gain:

ANT1:-3.5dBi; ANT2:-5dBi;

Power Supply

X] AC/DC Adapter; [ ] PoE:; [ ] Other:

Directional Gain:

-1.21(Correlated)

Remark:

In FCC 15.31, for each band in which the device can be operated with the device operating at the number of
frequencies in each band specified in the following table, and the selected channel to perform the test as

below:

Frequency Range of Operation
Operating Frequency Range (in
each Band)

Location of Measurement
Frequency in Band of Operation

Number of Measurement
Frequencies Required

1 MHz or less 1 centre
1 MHz to 10 MHz 2 1 near high end, 1 near low end
Greater than 10 MHz 3 1 near high end, 1 near centre
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For UNII Band I:
Mode Channel Frequency(MHz)
The Lowest channel 5180
IEEE 802.11a/n/ac 20MHz The Middle channel 5200
The Highest channel 5240
The Lowest channel 5190
IEEE 802.11n/ac 40MHz
The Highest channel 5230
IEEE 802.11ac 80MHz The Middle channel 5210
For UNII Band II-A:
Mode Channel Frequency(MHz)
The Lowest channel 5260
IEEE 802.11a/n/ac 20MHz The Middle channel 5280
The Highest channel 5320
The Lowest channel 5270
IEEE 802.11n/ac 40MHz
The Highest channel 5310
IEEE 802.11ac 80MHz The Middle channel 5290
For UNII Band II-C:
Mode Channel Frequency(MHz)
The Lowest channel 5500
IEEE 802.11a/n/ac 20MHz The Middle channel 5580
The Highest channel 5700
The Lowest channel 5510
IEEE 802.11n/ac 40MHz The Middle channel 5500
The Highest channel 5670
The Lowest channel 5500
IEEE 802.11ac 80MHz
The Highest channel 5580
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For UNII Band III:
Mode Channel Frequency(MHz)

The Lowest channel 5745

IEEE 802.11a/n/ac 20MHz The Middle channel 5785
The Highest channel 5825

The Lowest channel 5755

IEEE 802.11n/ac 40MHz
The Highest channel 5795
IEEE 802.11ac 80MHz The Middle channel 5775
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3.5 Test Environment and Mode

Operating Environment:
Temperature: 25.0°C
Humidity: 55 % RH
Atmospheric Pressure: | 101.32 KPa
Test mode:

Transmitting mode: Keep the EUT in transmitting mode with all kind of modulation and all kind of
data rate.

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test er only to the sample[s) tested and such sample[s) are retained for 30 daysoniy

Attention: To check the ._:r- of testing /linspection report & certificate, please contact us at telephone: (86-755)8307 1443

or email: CN.Docchec
No.1 Workshop, M-10, Mi noe&TechnalogyPadc Shenzhen, China 518057  t (86-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn

Fh'ﬁ'cﬂll ﬂﬁl‘#EMwwﬁ'—’Ef— 7 HB4R: 518057 | (B6-755) 26012053 f (86-755)26710594  sgs.china@sgs.com

%,
Un
ik

NS T

Member of the SGS Groun (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805
Page: 13 of 971

4 Test results and Measurement Data

4.1 Antenna Requirement

Test Requirement: | 47 CFR Part 15 Section 15.203

The antenna is integrated antenna and no consideration of replacement. The best case gain of the antenna is
-3.5dBi.

4.2 Conducted Emissions

Test Requirement: 47 CFR Part 15 Section 15.407(b)
Test Method: ANSI C63.10: 2013
Test Frequency Range: 150kHz to 30MHz
Limit: Limit (dBuV)
Frequency range (MHz) -
Quasi-peak Average
0.15-0.5 66 to 56 56 to 46
0.5-5 56 46
5-30 60 50
* Decreases with the logarithm of the frequency.
Test Procedure: 1) The mains terminal disturbance voltage test was conducted in a shielded
room.

2) The EUT was connected to AC power source through a LISN 1 (Line
Impedance Stabilization Network) which provides a 50Q/50uH + 5Q linear
impedance. The power cables of all other units of the EUT were
connected to a second LISN 2, which was bonded to the ground reference
plane in the same way as the LISN 1 for the unit being measured. A
multiple socket outlet strip was used to connect multiple power cables to a
single LISN provided the rating of the LISN was not exceeded.

3) The tabletop EUT was placed upon a non-metallic table 0.8m above the
ground reference plane. And for floor-standing arrangement, the EUT was
placed on the horizontal ground reference plane,

4) The test was performed with a vertical ground reference plane. The rear
of the EUT shall be 0.4 m from the vertical ground reference plane. The
vertical ground reference plane was bonded to the horizontal ground
reference plane. The LISN 1 was placed 0.8 m from the boundary of the
unit under test and bonded to a ground reference plane for LISNs
mounted on top of the ground reference plane. This distance was
between the closest points of the LISN 1 and the EUT. All other units of
the EUT and associated equipment was at least 0.8 m from the LISN 2.

5) In order to find the maximum emission, the relative positions of
equipment and all of the interface cables must be changed according to
ANSI C63.10: 2013 on conducted measurement.
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Test Setup:

Shielding Roony

Test Recalvar

i

LS e a6 M

g

Ground Relsence Plans

Exploratory Test Mode: | Transmitting with all kind of modulations, data rates at lowest, middle and
highest channel.

Final Test Mode: Through Pre-scan, find the 6Mbps of rate of 802.11a at lowest channel is the
worst case.
Only the worst case is recorded in the report.
Instruments Used: Refer to section 5.10 for details
Test Results: Pass

Measurement Data
An initial pre-scan was performed on the live and neutral lines with peak detector.

Quasi-Peak and Average measurement were performed at the frequencies with maximized peak emission
were detected.
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1 0.2118 10.10 33.48 63.13 29.65 27.28 53.13 25.85 L
2 0.5301 10.10 32.32 56.00 23.68 33.01 46.00 12.99 L
3 0.9462 10.10 34.13 56.00 21.87 290.28 46.00 16.72 L
4 6.7221 10.10 31.54 60.00 28.46 25.30 50.00 24.70 L
5 15.7737 10.11 290.84 60.00 30.16 19.62 50.00 30.38 L
6 25.1082 10.11 34.33 60.00 25.67 20.21 50.00 29.79 L
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Neutral Line:
80,
0 , . 1
70|
z
w
=
2
Ll
=
Frequancy[Hz)
— 3P Limd — AW Lt — K ay
o QP Oetectar & AY Defsctor
Test Graph

1 0.1614 10.10 36.08 65.39 29.31 21.59 55.39 33.80 N

2 0.4856 10.10 36.18 56.24 20.06 27.32 46.24 18.92 N

3 1.0056 10.10 36.18 56.00 19.82 19.86 46.00 26.14 N

4 6.7089 10.10 31.07 60.00 28.93 22.99 50.00 27.01 N

5 14.6912 10.11 23.49 60.00 36.51 19.18 50.00 30.82 N

6 23.7633 10.11 29.04 60.00 30.96 21.55 50.00 28.45 N
Remarks:

1. The following Quasi-Peak and Average measurements were performed on the EUT:

2. Final Test Level =Receiver Reading + LISN Factor + Cable Loss.
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4.3 Duty Cycle
4.3.1 Test Results

Test Mode TX Freq. [MHz] Duty cycle [%]
11A Ant 1: CH149, CH157, CH165 96.28
11N20 Ant 1: CH149, CH157, CH165 96.46
11N40 Ant 1: CH151, CH159 95/58
11AC20 Ant 1: CH149, CH157, CH165 96.47
11AC40 Ant 1: CH151, CH159 94.71
11AC80 Ant 1: CH155 92.21
11A Ant 2: CH149, CH157, CH165 96.71
11N20 Ant 2: CH149, CH157, CH165 97.52
11N40 Ant 2: CH151, CH159 95.15
11AC20 Ant 2: CH149, CH157, CH165 97.36
11AC40 Ant 2: CH151, CH159 95.61
11AC80 Ant 2: CH155 92.64
11A_CDD Ant 1: CH149, CH157, CH165 97.32
11N20_MIMO Ant 1: CH149, CH157, CH165 96.19
11N40_MIMO Ant 1: CH151, CH159 95.14
11AC20_MIMO Ant 1: CH149, CH157, CH165 94.42
11AC40_MIMO Ant 1: CH151, CH159 91.66
11AC80_MIMO Ant 1: CH155 87.59
11A_CDD Ant 1: CH149, CH157, CH165 97.15
11N20_MIMO Ant 2: CH149, CH157, CH165 96.06
11N40_MIMO Ant 2: CH149, CH157, CH165 95.15
11AC20_MIMO Ant 2: CH151, CH159 96.69
11AC40_MIMO Ant 2: CH149, CH157, CH165 92.85
11AC80_MIMO Ant 2: CH151, CH159 86.91
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4.31 Test Plots

4311 ANT1
43111 11A

Spectrum I uq? l

Ref Level 27,00 d&m Offset 2.00 d8 & RBW 3 MHz

Att 45 dB & SWT 6 ms VBW 3 MHz
SiL

@ 1Pk Clrw

D2[1] 1.47 dB
20 dBm ' 2 lEIlJ"ams
amsn i, pwdat pos o Boaby s Slryaarsg g Syt P‘&W‘ﬂer‘W"fMMaw-amn’"uu T iz AT"? b e
10 dBm

‘I.UITJ‘)ms

0 dBm

-10 ckm

-20 cBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm
CF 5.18 GHz 691 pts
Marker
Type | Ref I Tre | ¥-value | ¥-value | Function i
M| | 1 3.01738 ms 15,66 dBm | |
D1 M1 i 2.02609 ms 0.06 dB
pz| M1 1 210435 ms 147 d6

600.0 ps/

Function Result |

‘| [ Ready

Date: 4. JUN.2020 11:52:08

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://

www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic gocumants at hitp://www.sgs.. cnm?en?lerms-an)E-CondEﬂons!Tarms-e ocument.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined th in. Any holder o is document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this testreport refer only to the sample(s) tested and such sample(s) are retained for 30 daysonly
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at téeiephone: (86-755)8307 1443,
or email: CN.Doccheck@sgs.com

No.! Warkshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057  t (86-755) 26012053 f (86-756)26710504  www.sgsgroup.com.cn
fE - RYl - HEEREM-106—5 B HB4R: 518057 | (B6-755) 26012053 f (86-755)26710594  sgs.china@sgs.com
]

Member of the SGS Groun (SGS SA)



_ U
SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen
Branch

Report No.: ZR/2020/5003805
Page: 19 of 971

4.3.1.1.2 11N20
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4.3.1.1.7 11A_CDD
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4.3.1.2 ANT2
43.1.21 11A

Spectrum I ué:"' I

Ref Level 30.00 dém Offset 2.00 dB « RBW 3 MHz

e Att 40 dB & SWT G ms VBW 3 MHz
SiL

@ 1Pk Clrw

D2[1] 1.39 dB
20 dBm e 3= 2.11304 ms
APyttt oA B Lo P et abompg M s Ao [lig ﬂ;umaﬂ[fn!mlm-w‘\u- P Hustsqiet MW‘TA'[;ME
L.05217 ms

10 dBm

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dim

-50 dBm

-60 dBm

CF 5.18 GHz 691 pts
Marker
I Tvpa| Ref | Tr[:| ¥-value | ¥-value | Function i

ML | 1 1.05217 ms 15.45 dem | i
b1 M1 1 2.04348ms 1.05 dB |

600.0 ps/

Function Result |

bz M1 1 211304 ms 1,30 dB | |
- —
i Ready | WRDNLMND WO

Date: 4. JUN.2020 03.38:38

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at http:// i

Hiwww.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic gocumants at hitp:/fwww.s s.cnm?en?lerms-an)E-CondEﬂons!Tarms-e ocument.aspx.
Attention is drawn to the limitation of liability, indemnification and Jurisdiction issues defined therein. Any holder of this document Is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced

except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this testreport refer only to the sample(s) tested and such sample(s) are retained for 30 daysonly

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at télephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

No.1Warkshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057  t (86-755) 26012053 f (86-755)26710504  www.sgsgroup.com.cn
E - Rl - BEEREM-10%6—8 B HB4R: 518057  t(86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
1

Member of the SGS Groun (SGS SA)



_ U
SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen
Branch

Report No.: ZR/2020/5003805
Page: 31 of 971

4.3.1.2.2 11N20
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4.3.1.2.3 11N40
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4.4 Conducted Output Power
Test Requirement: 47 CFR Part 15 Section 15.407(a)
Test Method: ANSI C63.10: 2013
Test Setup:
Spectrum Analyzer
o Y o
A~ OO
o Y o
— oo E.U.T

Non-Conducted Table

Ground Reference Plane

Test Instruments: Refer to section 5.10 for details

Exploratory Test Mode: | Transmitting with all kind of modulations, data rates

Final Test Mode: Through Pre-scan, find that

6Mbps of rate is the worst case of 802.11a;

MCSO of rate is the worst case of 802.11n(HT20);
MCSO of rate is the worst case of 802.11n(HT40);
MCSO of rate is the worst case of 802.11ac(HT20);
MCSO of rate is the worst case of 802.11ac(HT40);
MCSO of rate is the worst case of 802.11ac(HT80)
Only the worst case is recorded in the report.

Limit: Frequency Band Limit
5150-5250MHz Not exceed 250mW(24dBm)
5250-5350MHz The lesser of 250mW(24dBm) or 11+ 10logB
5470-5725MHz The lesser of 250mW(24dBm) or 11+ 10logB
5725-5850MHz Not exceed 1W(30dBm)
*Where B is the 26dB emission bandwidth in MHz

Test Results: Pass
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Test Test Frequency Meas. Level (Cond.) [dBm] Verdict
Mode Channel [MHz] ANT 1 ANT 2 SUM
36 5180 17.47 17.17 - PASS
44 5220 17.17 17.17 - PASS
48 5240 17.1 17.17 PASS
52 5260 16.56 16.69 - PASS
60 5300 16.71 16.88 - PASS
64 5320 16.81 16.98 - PASS
11A20
100 5500 16.1 15.7 — PASS
116 5580 15.92 16.06 -— PASS
140 5700 15.56 15.49 -— PASS
149 5745 15.96 15.63 - PASS
157 5785 16.18 15.71 — PASS
165 5825 16.4 16.01 - PASS
36 5180 17.27 17.16 20.23 PASS
44 5220 17.16 17.11 20.15 PASS
48 5240 17.15 17.16 20.17 PASS
52 5260 16.71 16.63 19.68 PASS
60 5300 16.8 16.84 19.83 PASS
11A20 64 5320 16.92 16.91 19.93 PASS
CDD 100 5500 16.22 15.62 18.94 PASS
116 5580 16.04 15.95 19.01 PASS
140 5700 16.58 15.46 19.07 PASS
149 5745 16.86 15.52 19.25 PASS
157 5785 16.85 15.54 19.25 PASS
165 5825 16.84 15.96 19.43 PASS
36 5180 16.86 16.69 -— PASS
44 5220 17.15 16.64 - PASS
48 5240 17.38 16.71 — PASS
52 5260 16.82 16.06 - PASS
11N20 60 5300 16.84 16.41 — PASS
64 5320 16.67 16.52 - PASS
100 5500 15.83 15.2 — PASS
116 5580 15.36 15.46 - PASS
140 5700 15.94 15.07 - PASS
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149 5745 16.11 14.88 - PASS
157 5785 16.55 14.97 — PASS
165 5825 16.56 15.33 - PASS
36 5180 16.77 16.74 19.77 PASS
44 5220 16.56 16.72 19.65 PASS
48 5240 16.64 16.81 19.74 PASS
52 5260 16.17 16.14 19.17 PASS
60 5300 16.23 16.48 19.37 PASS
11N20 64 5320 16.36 16.55 19.47 PASS
MIMO 100 5500 15.63 15.27 18.46 PASS
116 5580 15.48 15.51 18.51 PASS
140 5700 15.96 15.13 18.58 PASS
149 5745 16.22 14.94 18.64 PASS
157 5785 16.23 14.98 18.66 PASS
165 5825 16.23 15.35 18.82 PASS
38 5190 11.47 11.18 — PASS
46 5230 17.05 17.33 — PASS
54 5270 17.38 16.84 — PASS
62 5310 12.1 11.88 - PASS
11N40 102 5510 12.45 12.61 - PASS
110 5550 15.83 15.84 — PASS
134 5670 16.04 15.46 - PASS
151 5755 16.58 15.56 - PASS
159 5795 16.94 15.68 - PASS
38 5190 10.75 11.46 14.13 PASS
46 5230 17.09 17.29 20.20 PASS
54 5270 16.83 16.8 19.83 PASS
11N40 62 5310 12.3 11.99 15.16 PASS
MIMO 102 5510 12.55 12.73 15.65 PASS
134 5670 16.11 15.46 18.81 PASS
151 5755 16.7 15.57 19.18 PASS
159 5795 16.82 15.72 19.32 PASS
36 5180 15.72 16.12 PASS
44 5220 15.9 16.11 - PASS
48 5240 16.06 16.1 - PASS
52 5260 16.29 15.59 - PASS
60 5300 16.11 15.89 - PASS
11AC20 64 5320 15.96 15.97 PASS
100 5500 15.14 14.63 - PASS
116 5580 14.66 14.93 - PASS
140 5700 15.17 14.45 — PASS
149 5745 15.38 14.37 - PASS
157 5785 15.78 14.46 - PASS
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165 5825 15.9 14.85 - PASS
36 5180 16.31 16.23 19.28 PASS
44 5220 16.2 16.23 19.23 PASS
48 5240 16.19 16.3 19.26 PASS
52 5260 15.82 15.7 18.77 PASS
60 5300 15.84 16.05 18.96 PASS
11AC20 64 5320 15.97 16.11 19.05 PASS
MIMO 100 5500 15.17 14.76 17.98 PASS
116 5580 14.94 15.03 18.00 PASS
140 5700 15.49 14.52 18.04 PASS
149 5745 15.68 14.46 18.12 PASS
157 5785 15.9 14.54 18.28 PASS
165 5825 15.85 14.86 18.39 PASS
38 5190 11.96 11.87 - PASS
46 5230 16.61 16.84 - PASS
54 5270 16.95 16.33 -—- PASS
62 5310 12.54 12.36 - PASS
11AC40 102 5510 12.16 11.55 - PASS
110 5550 15.36 15.33 - PASS
134 5670 15.62 14.94 - PASS
151 5755 16.13 14.95 - PASS
159 5795 16.49 15.13 - PASS
38 5190 12.25 12.17 15.22 PASS
46 5230 16.77 16.94 19.87 PASS
54 5270 16.41 16.44 19.44 PASS
62 5310 12.82 12.65 15.75 PASS
1&";\,\730 102 5510 11.66 11.74 14.71 PASS
110 5550 15.7 15.43 18.58 PASS
134 5670 15.11 15.01 18.07 PASS
151 5755 16.35 15 18.74 PASS
159 5795 16.01 15.16 18.62 PASS
42 5210 11.61 11.19 PASS
58 5290 11.74 11.36 — PASS
11AC80 106 5530 11.61 11.27 PASS
122 5610 15.12 15.42 - PASS
155 5775 15.86 14.79 - PASS
42 5210 11.6 11.83 14.73 PASS
11ACS80 58 5290 12.01 11.21 14.64 PASS
MIMO 106 5530 11.34 10.04 13.75 PASS
122 5610 15.62 15.67 18.66 PASS
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155 5775 15.68 | 14.98 | 1835 | PASS
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4.5 26dB Emission Bandwidth
Test Requirement: 47 CFR Part 15 Section 15.407(a)
Test Method: ANSI C63.10: 2013
Test Setup:
Spectrum Analyzer
] o |
A~ ] OO
] o |
ol = EE‘ E.U.T

Non-Conducted Table

Ground Reference Plane

Instruments Used: Refer to section 5.10 for details
Exploratory Test Mode: Transmitting with all kind of modulations, data rates
Final Test Mode: Through Pre-scan, find the

6Mbps of rate is the worst case of 802.11a;

MCSO of rate is the worst case of 802.11n(HT20);
MCSO of rate is the worst case of 802.11n(HT40);
MCSO of rate is the worst case of 802.11ac(HT20);
MCSO of rate is the worst case of 802.11ac(HT40);
MCSO of rate is the worst case of 802.11ac(HT80).
Only the worst case is recorded in the report.

Limit: No restriction limits
Test Results: Pass
Test Test Frequency 26dB Emission Bandwidth [MHz] Verdict
Mode Channel [MHz] ANT 1 ANT 2
36 5180 24.45 24.69 PASS
44 5220 24.45 24.84 PASS
48 5240 24.48 24.39 PASS
11A20
52 5260 24.39 24.33 PASS
60 5300 24.42 24.27 PASS
64 5320 24.69 23.73 PASS
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100 5500 23.97 22.98 PASS
116 5580 24.66 23.4 PASS
140 5700 24.36 23.07 PASS
36 5180 25.17 23.01 PASS
44 5220 25.47 24.27 PASS
48 5240 25.2 23.46 PASS
52 5260 23.61 24.57 PASS

11A20
cDD 60 5300 25.26 234 PASS
64 5320 24.9 23.94 PASS
100 5500 24.33 23.43 PASS
116 5580 26.16 23.4 PASS
140 5700 25.86 23.22 PASS
36 5180 25.89 24.69 PASS
44 5220 25.05 25.02 PASS
48 5240 25.23 25.08 PASS
52 5260 24.96 24.78 PASS
11N20 60 5300 25.11 2526 PASS
64 5320 25.89 24.99 PASS
100 5500 24.69 25.02 PASS
116 5580 24.93 24.78 PASS
140 5700 25.05 24.84 PASS
36 5180 26.28 25.29 PASS
44 5220 25.89 25.44 PASS
48 5240 25.65 26.16 PASS
11N20 52 5260 25.74 25.2 PASS
MIMO 60 5300 25.71 24.51 PASS
64 5320 25.89 24.33 PASS
100 5500 25.38 24.15 PASS
116 5580 26.34 24.15 PASS
140 5700 24.18 24.48 PASS
38 5190 42.12 42 PASS
46 5230 42.06 42.06 PASS
54 5270 42.18 42 PASS
11N40 62 5310 42.18 417 PASS
102 5510 42.24 41.4 PASS
110 5550 42.24 41.46 PASS
134 5670 41.82 41.4 PASS
11N40 38 5190 42.36 41.82 PASS
MIMO 46 5230 42.36 41.58 PASS
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54 5270 42.36 41.52 PASS
62 5310 42.24 41.46 PASS
102 5510 41.82 41.52 PASS
110 5550 417 41.58 PASS
134 5670 41.94 41.52 PASS
36 5180 25.11 25.11 PASS
44 5220 25.11 25.38 PASS
48 5240 25.5 24.99 PASS
52 5260 25.41 24.33 PASS
11AC20 60 5300 25.2 24.21 PASS
64 5320 24.9 24.75 PASS
100 5500 25.05 24.3 PASS
116 5580 24.12 23.91 PASS
140 5700 24.36 2442 PASS
36 5180 25.77 25.38 PASS
44 5220 27.03 24.12 PASS
48 5240 25.98 24.15 PASS
52 5260 25.98 24.06 PASS
1,3/"?‘,\7 (2)0 60 5300 25.98 25.14 PASS
64 5320 25.68 24 PASS
100 5500 25.23 24.42 PASS
116 5580 24.39 23.94 PASS
140 5700 26.22 24.15 PASS
38 5190 42.24 42.06 PASS
46 5230 42.3 42.06 PASS
54 5270 42 42.3 PASS
11AC40 62 5310 41.88 41.64 PASS
102 5510 42.3 417 PASS
110 5550 41.46 41.34 PASS
134 5670 41.94 41.58 PASS
38 5190 41.46 41.46 PASS
46 5230 41.58 41.46 PASS
54 5270 41.46 41.46 PASS
[ravas 62 5310 214 214 PASS
102 5510 41.28 41.52 PASS
110 5550 41.4 4122 PASS
134 5670 41.4 41.46 PASS
42 5210 100.32 85.92 PASS
11ACS0 58 5290 91.68 83.68 PASS
106 5530 98.72 83.52 PASS
122 5610 90.88 83.84 PASS
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42 5210 84.32 83.04 PASS
11AC80 58 5290 84.8 832 PASS
MIMO 106 5530 82.88 84.0 PASS

122 5610 82.72 83.04 PASS
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451 Plots for 26dB Emission Bandwidth
4511 11A20_36 ANT 1

Spectrum ] |I:I_§l|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk Max
M1[1] 10.02 dBm
P11 5.1777220 GHz
4 . =
R PRI | M201] . = 16.22 dBm
ot i '“ i ’“”““‘\\ 5.1680000 GHz
7 )
J.
4 L
Y ilau “""‘*‘ﬂ';wx‘ [E
078 dBm Hata = e
A
-30 dBm
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.165 GH=z 1001 pts Stop 5.195 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.177722 GHz 10.02 dBm
Ml 2 1 L 168 GHz -16.22 dBm
ful 2 1 L.1924E5 GHz -16.32 dém
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11A20_36 ANT 2

(=)

Ref Level 22.00 dBm
Att
SGL Count 150/150

30 dBE & SWT

300 kHz
1 MHz

Offset 2,00 dB « RBW

100 ms & VBW Mode Auto Sweep

@ 1Pk Man

M1[1] 9.81 dBm

M1 5.1777220 GHz

.| ] 1 ¥ N 16.41 dBm

k 4
T
e & 5.1677000 GHz

i
\

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70dem

Start 5.165 GHz

1001 pts Stop 5.195 GHz

Marker
Type | Ref | Trc |

*-value | Y'-value |  Function | Function Result

11 1
Ml 2 1
M3 1

9.51 dBm
-158.41 dBm
-15.29 dem

5.177722 GHz
5.1677 GHz
£.19230 GHz

j
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4513 11A20_44 ANT 1

Spectrum ] ||:%:|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk Max
M1[1] 9.79 dBm
M1 5.2177220 GHz
k 4
ST I P .n._\hh_J.{[__ i ; ] 16.42 dBm
D N uy L e ‘-*“w.lk 5.2079700 GHz
7 \
A \
T T BE
D1 -16.207 dBm B an
¥ TarLN
n
-30 dBm
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.205 GH=z 1001 pts Stop 5.235 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.217722 GHz Q.79 dBm
Ml 2 1 L. 20797 GH=z -16.42 dBm
ful 2 1 L.23242 GHz -16.26 dEm
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45.1.4 11A20_44 ANT 2

Spectrum ] ||:%:|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
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Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
1 1 L.217722 GHz 9,70 dBm
[l 2 1 L.20758 GHz -18.66 dBm
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451.5 11A20_48 ANT 1
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Ref Level 22.00 dBm Offset 2,00 dB « RBW 300 kHz
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Spectrum ]
Ref Level 22.00 dBm Offset 2,00 dBE «» RBW 300 kHz
Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May
M1[1] 9.79 dBm
M1 5.2177220 GHz
10 dBm o = 16.76 dBm
o g e L RSN
e o ‘ ey 5.2074000 GHz
odem = ‘\
4 \
% i
'].U dBﬁ?]: N ,,"V & Y '-.W‘h L]!
T D1 -16,206 dB R ¥
-30 dBm
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.205 GH=z 1001 pts Stop 5.235 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.217722 GHz 9,79 dBm
Ml 2 1 L 2074 GHz -16.76 dBm
ful 2 1 L.23287 GHz -16.23 dém

Il

Date: 4.JUN.2020 12:.07:10

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check tt y of testing /inspection report & cer contact us at télephone: (86-755)8307 144

ar email L,N Docchac

No.1Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057

tificate, please c

1 (86-755) 26012053 f (36-755)26710504  Www.sgsgroup.com.cn
t (86-755) 26012053 f (85-755) 26710504  sgs.china@sgs.com

| FE - RY- HEEFEM-106—8 B FB4R: 518057
I



- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805
Page: 72 of 971

4.5.1.22 11A20_CDD_44 ANT 2

Spectrum ] |l:%:t|

Ref Level 22,00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk Max
M1[1] 9.57 dBm
I‘.f1'_ 5.2218580 GHz
10 dBm a PR VeV v 17.16 dBm
. PR S u"\‘ J"‘!L«\ A sl g
Proad Bl a gihd 2 67 5.2081500 GHz
odem ;.,' T
o A\
P Ny M3
1 -16.427 dBm '.i.vzn -
iy e,
il
-40 dBm
-50 dBm
-60 dBm
-70 dBm
Start 5.205 GHz 1001 pts Stop 5.235 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
1 1 5.221858 GHz 9,57 dem
[l 2 1 L.20815 GHz -17.16 dBm
ful 2 1 L.23242 GHz -16.72 dEm

I ]

Date: 4.JUN.2020 07.47.30

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805
Page: 73 of 971

4.5.1.23 11A20_CDD_48 ANT 1

Spectrum ] ||:%:t|

Ref Level 22.00 dBm Offset 2,00 dBE «» RBW 300 kHz
Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150

@ 1Pk May

M1[1] 9.76 dBm
M1 5.2377220 GHz

10 dém o W o =201 16.25 dBm
O e il Y "J"‘-«_rf\-{.r\‘ T e TR -
Pac e i o Ty 5.2276700 GHz

o dem Aﬂf,‘ <
l’.n
-10 dBms -

FOT e M3
Nt [ v
el A TR N

. '_.: Firl 3

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70dem

Start 5.225 GHz 1001 pts Stop 5.255 GHz

Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.237722 GHz Q.76 dBm
Ml 2 1 L 227467 GHz -16.25 dBm
ful 2 1 L.28287 GHz -16.24 dEm

I ]

Date: 4.JUN.2020 12:08:28

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




“ SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Report No.: ZR/2020/5003805

Page:

| Nl Bl
Sl
I
Branch
451.24 11A20_CDD_48 ANT 2
Spectrum ]

74 of 971

a

Ref Level 22.00 dBm Offset 2,00 dBE «» RBW 300 kHz
Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk Max
M1[1] 10.23 dBm
M1 5.2385610 GHz
10 dem — -2 } 7.30 dBm
- I Y ot e ‘\“\:IJ“L. IJ./“H AN .
T B AR b 5.2284200 GHz
0 dem + '
-') l'\
a4 N
I N MP
-15.768 dBm """"‘mwml‘
r\-“‘m
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.225 GH=z 1001 pts Stop 5.255 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.238561 GHz 10,23 dBm
Ml 2 1 L 2Z2B4Z2 GH=z -17.30 dBrm
ful 2 1 L.25188 GHz -16.432 dém

Il

Date: 4.JUN.2020 08:04:30

tion: To chec
or email: CN.Docche

(.| No.1Workshop, M-10, Middle Se

advised that information contained hereon reflects th:
Client's instructions, if any. The Company's sole responsibilit

except in full, without prior written approval of the Company.
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent

, Science & Technology Park, Shenzhen, China 518057

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed

d, for electronic format documents,

overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x an
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.

nly to the sample[s) tested and such sample[s) are retained for
of testing /inspection report &c tificate, [3’.?—\5“ ontactu

HB4R: 518057

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
e Company's findings at the time of its intervention only and within the limits of
is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
Any unauthorized alteration, furgery or falsification of the content or

the law. Unless otherwise stated the

SDdaysoniy
s at telephone: (86-755)8307 144

1 (86-755) 26012053 f (36-755)26710504  Www.sgsgroup.com.cn
t (86-755) 26012053 f (85-755) 26710504  sgs.china@sgs.com

| - R BB RM-106—S
I



L"F ™
=
LV .]
===t
SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen
Branch
Report No.: ZR/2020/5003805
Page: 75 of 971
4.51.25 11A20_CDD_52 ANT 1
Spectrum ] ||:%:t|
Ref Level 22.00 dBm Offset 2,00 dBE «» RBW 300 kHz
Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk Max
M1[1] 10.92 dBm
Yl 5.2578420 GHz
10dem e o M2[1 15.22 dBm
e e PP b W“”"'""[*-‘J‘"-""*ww-v‘w..‘, 5.2488I 100 GHz
odem f-" *.,._
I,
-10 dBm - o3
2p1¥ -15.081 dB: e T, i —
\ZE“‘G& |‘r. ~,'l"'1[k,
-30 dBm
-40 dBm
50 dBm
-60 dBm
70 dBm
Start 5.245 GHz 1001 pts Stop 5.275 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 E.257842 GHz 10,92 dBm
[ 1 £.24881 GHz -15.22 dBm
ful 2 1 L.27242 GHz -1E5.37 dEm

Il

Date: 4.JUN.2020 12:08:85

advised that information contained hereon reflects
Client's instructions, if any. The Company's sole responsibilit

except in full, without prior written approval of the Company. Any unauthorized alteration, for
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent

of

Attention: To check tt of testing /inspection report & certificate, please contac

ar email LN Docchac

No.1Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and Jurisdiction issues defined therein. Any holder of this document is
the Company’s findings at the time of its intervention only and within the limits of
is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced

ery or falsification of the content or
the law. Unless otherwise stated the

results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.
sl ] t us at telephone: (86-755)8307 144

1 (86-755) 26012053 f (36-755)26710504  Www.sgsgroup.com.cn
t (86-755) 26012053 f (85-755) 26710504  sgs.china@sgs.com

| FE - RY- HEEFEM-106—8 B FB4R: 518057
I



¥ “';}' -y
w1 '”L‘]__
|
SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen
Branch
Report No.: ZR/2020/5003805
Page: 76 of 971
4.5.1.26 11A20_CDD_52 ANT 2
Spectrum ] [@]

Ref Level 22.00 dBm
Att
SGL Count 150/150

Offset
30 dBE & SWT

2,00 dB = RBW
100 ms & YBW

300 kHz
1 MHz

Mode Auto Sweep

@ 1Pk Man

M1[1]
M1

10 dBm

U

VN

o i
AN

B s ik Ve R VoY

L N m\""“n/‘[ G W e

8.88 dBm
5.2619180 GHz
168.62 dBm
5.2476700 GHz

a

O dem f

-10 dBm
M2l
w0l -17.115

VTR

Vo B

ey
M

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70dem

Start 5.245 GHz

1001 pts

Stop 5.275 GHz

Marker
Type | Ref | Trc |

*-value |

Y'-value |  Function |

Function Result

11 1
Ml 2 1
M3 1

5.261918 GHz
5.24767 GHz
£.27224 GHz

5.88 dBm
-18.62 dBm
-17.37 dém

Il

Date: 4.JUN.2020 08.06:09

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and Jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the

nly to the sample[s) tested and such sample[s) are retained for 30 daysoniy
of testing /inspection report & certificate, please contact us at teilephone: (86-755)8307 144

tion: To chec
or email: CN.Docche

(], | No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057
| HE - R - HEEFRM-106—8 B HB4R: 518057
1

1 (86-755) 26012053 f (36-755)26710504  Www.sgsgroup.com.cn
t (86-755) 26012053 f (85-755) 26710504  sgs.china@sgs.com




Branch

4.5.1.27 11A20_CDD_60 ANT

Spectrum ]

1

- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Report No.: ZR/2020/5003805
Page:

77 of 971

(=)

Ref Level 22.00 dBm
At 30 dB & SWT

SGL Count 150/150

Offset 2,00 dBE «» RBW
100 ms & YBW

300 kHz
1 MHz

Mode Auto Sweep

@ 1Pk Man

v

11
sy

M1[1]

10dem
B T S

A 8

I, .,

o YN

9.36 dBm
5.2977220 GHz
18.22 dBm
5.2875800 GHz

O dem -

-10 dBm— =

m,i_*’!_.\-w M3
LS

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70dem

Start 5.285 GHz

1001 pts

Stop 5.315 GHz

Marker

Type | Ref | Trc | *-value |

Y'-value |

Function

Function Result

11 1 5.297722 GHz
Ml 2 1 5.28758 GHz

M2 1 £ 21284 cHz

9,36 dBm
-18.22 dBm
-15.97 dem

I ]

Date: 4.JUN.2020 12:11:10

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057
| FE - RY- HEEFEM-106—8 B FB4R: 518057
I

1 (86-755) 26012053 f (36-755)26710504  Www.sgsgroup.com.cn
t (86-755) 26012053 f (85-755) 26710504  sgs.china@sgs.com




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805
Page: 78 of 971

4.5.1.28 11A20_CDD_60 ANT 2

Spectrum ] |l:%:t|

Ref Level 22,00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May
M1[1] 9.61 dBm
M1 5.3011690 GHz
L 4 P 0
Tninem “(.Jf—\,""\‘ﬁ\ "'"JJ\',J'W"V' e N ] VT '}\1/}'{.1']\;\‘_("&,)’\_11.-“/'\‘!\,_,‘ 5.23;:::;_::3)0 dc::::
0 dBm 7 v
/
-10 dBm o ""'!}“x,ﬂ_ P
. -16.336 dBm e

. irm = Ane dir o
“},Q_.Glﬁiw .“-L-u,

-30 dBm

-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.285 GH=z 1001 pts Stop 5.315 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.301169 GHz Q.61 dBm
Ml 2 1 L 2B8B84Z2 GH=z -17.32 dBm
ful 2 1 £.31182 GHz -16.44 dBm

j ] NN v

Date: 4.JUN.2020 080728

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and Jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the

nly to the sample[s) tested and such sample[s) are retained for 30 daysoniy
of testing /inspection report & certificate, please contact us at teilephone: (86-755)8307 144
or email: CN.Docche

I, | No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057  t (86-755) 26012053 f (86-755)26710694  www.sgsgroup.com.cn
| HE - R - HEEFRM-106—8 B HB4R: 518057  t (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
1

Attention: To chec




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 79 of 971

4.5.1.29 11A20_CDD_64 ANT 1

Spectrum ] ||:%:t|

Ref Level 22,00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk Max
M1[1] 9.32 dBm
M1 5.3178720 GHz
10 dBm s 16.91 dBm
b ot el e T WAL R
i/m iy W “‘[WV"V AT Ay 5.3079400 GHz
0 dBm 7 t_‘
T fx'&f \11‘,’%‘_\‘ =
" W 2 ~-\r“‘$.‘h‘. ] .-H::
1 i L :
1 AL
T
-40 dBm
-50 dBm
-60 dBm
-70 dBm
Start 5.305 GHz 1001 pts Stop 5.335 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
1 1 5.317872 GHz 9,32 dem
[l 2 1 L.30794 GHz -16.91 dBm
ful 2 1 L.33284 GHz -16.92 dém

I ]

Date: 4.JUN.2020 121241

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144
ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 80 of 971

4.5.1.30 11A20_CDD_64 ANT 2

Spectrum ] |l:%:t|

Ref Level 22,00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk Max
M1[1] 9.76 dBm
M1 5.3206590 GHz
10 dBm T ¥———M2[ 1 16.19 dBm
NP et TR AL TS ,L\[ﬂ]_! A -
e W ’ R Yoy 5.3080000 GHz
0 dBm § .
f \
%
E h|
T~ W M
1 -16,240 dBm TP
5\'«».;_.
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.305 GH=z 1001 pts Stop 5.335 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.3206859 GHz Q.76 dBm
Ml 2 1 L5 308 GHz -18.13 dBm
ful 2 1 L£.33194 GHz -16.97 dEm

I ]

Date: 4.JUN.2020 08.:02:42

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805
Page: 81 of 971

4.5.1.31 11A20_CDD_100 ANT 1

Spectrum ] ||:%:t|

Ref Level 22,00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May
M1[1] 8.78 dBm
M1 5.4976920 GHz
10 dBm NI [1] 17.32 dBm
ﬂ“-\m o an i e TV W A 5.4881500 GHz
O dem 3 |'~
J
¥
)t |
-10 dBm the I_.l"‘“""""l u“""‘““-h.ﬂL
®i1 -17.218d8 N
0 Mpaldt =~ e '-\-s_' A
-30 dBm
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.485 GH=z 1001 pts Stop 5.515 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.497692 GHz 8.78 dBm
Ml 2 1 L 48815 GH=z -17.32 dBm
ful 2 1 L. E1248 GHz -17.22 dEm

j ] NN v

Date: 4.JUN.2020 121413

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and Jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the

nly to the sample[s) tested and such sample[s) are retained for 30 daysoniy
of testing /inspection report & certificate, please contact us at teilephone: (86-755)8307 144
or email: CN.Docche

I, | No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057  t (86-755) 26012053 f (86-755)26710694  www.sgsgroup.com.cn
| HE - R - HEEFRM-106—8 B HB4R: 518057  t (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
1

Attention: To chec




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805
Page: 82 of 971

4.5.1.32 11A20_CDD_100 ANT 2

Spectrum ] |l:%:t|

Ref Level 22.00 dBm Offset 2,00 dBE «» RBW 300 kHz
Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150

@ 1Pk May

M1[1] 8.12 dBm
- 5.5018580 GHz
10 dBm | | ,{ M2[1] 18.98 dBm
Wl A aandl niadh ahdhs =4 NV »‘«ﬂf\q 5.4885100 GHz
o dE-I"ﬁ II \

/ \
°d LY

-10 dBm C . 7 S s
|1 =

7.876 dBmy ol >

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70dem

Start 5.485 GHz 1001 pts Stop 5.515 GHz

Marker

Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.501858 GHz 8.12 dBm
Ml 2 1 L 48851 GH=z -18.958 dBm
ful 2 1 L. E1194 GHz -18.92 dém

j ] NN v

Date: 4.JUN.2020 08:10:43

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and Jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the

nly to the sample[s) tested and such sample[s) are retained for 30 daysoniy
of testing /inspection report & certificate, please contact us at teilephone: (86-755)8307 144
or email: CN.Docche

I, | No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057  t (86-755) 26012053 f (86-755)26710694  www.sgsgroup.com.cn
| HE - R - HEEFRM-106—8 B HB4R: 518057  t (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
1

Attention: To chec




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 83 of 971

4.5.1.33 11A20_CDD_116 ANT 1

Spectrum ] ||:%:t|

Ref Level 22,00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May
M1[1] 8.56 dBm
M1 5.5777520 GHz
10 dBm . — — M2[1] 22.05 dBm
i ki e W T e N | M, 5.5662900 GHz
0 dem - -
f \
e i
~e U Pt
o = \r\_\
-17.442 dBm R
"‘d.m'!.,o
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.565 GH=z 1001 pts Stop 5.595 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.E77752 GHz 8.56 dBm
Ml 2 1 L 56629 GH=z -22.05 dBm
ful 2 1 L. ED24E5 GHz -17.52 dEm

I ]

Date: 4. JUN.2020 1214531

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144
ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805
Page: 84 of 971

4.5.1.34 11A20_CDD_116 ANT 2

Spectrum ] |l:%:t|

Ref Level 22.00 dBm Offset 2,00 dBE «» RBW 300 kHz
Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150

@ 1Pk May

M1i[1] 8.44 dBdm
M1 5.5818880 GHz
10 dBm < = X Mzl 18.69 dBm
:'mﬂ"\a-"‘t'—\r“’*f‘-l.a"'o“"‘/ i PN W “"rv"‘v"’\v“j‘.:_!‘\,-L’w""._m”/"L’N-"\{ 5.5683900 GHz

0 dBm 7 T
L’

L N

-10 dBm prd —

. ,
S0 ¥ -17.557 dBm o =
:q..t«"guu \"-"-\l

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70dem

Start 5.565 GHz 1001 pts Stop 5.595 GHz

Marker

Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.581888 GHz 3.44 dBm
Ml 2 1 L E5B39 GH=z -18.69 dB&m
ful 2 1 L. EO170 GHz -17.56 dBm

j ] NN v

Date: 4.JUN.2020 081241

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and Jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the

nly to the sample[s) tested and such sample[s) are retained for 30 daysoniy
of testing /inspection report & certificate, please contact us at teilephone: (86-755)8307 144
or email: CN.Docche

I, | No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057  t (86-755) 26012053 f (86-755)26710694  www.sgsgroup.com.cn
| HE - R - HEEFRM-106—8 B HB4R: 518057  t (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
1

Attention: To chec




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 85 of 971

4.5.1.35 11A20_CDD_140 ANT 1

Spectrum ] ||:%:t|

Ref Level 22,00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May
M1[1] 9.15 dBm
M1 5.6977220 GHz
10 dBm : M‘ e e M2f1] 16.89 dBm
e it o e iy AN ad S s “‘*v*w,-.z—--.-w__,\-\ﬁ 5. 6880000 GHz
0 dBm J.j | ,
'“"\"h-: AT
“a_'\r_,-\h M ['1"
A
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.685 GH=z 1001 pts Stop 5.715 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.B37722 GHz 9,15 dBm
Ml 2 1 L 688 GHz -16.89 dBm
ful 2 1 L. 71386 GHz -16.97 dEm

I ]

Date: 4. JUN.2020 12:16:31

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805
Page: 86 of 971

4.5.1.36 11A20_CDD_140 ANT 2

Spectrum ] |l:%:t|

Ref Level 22,00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May
M1[1] 7.94 dBm
M 5.7018580 GHz
10 dBm o (— —— D 19.87 dBm
;M-Vm"-»-~~,-"v\r“'vr" NPT LTV AN AN A 5.6881200 GHz
0dBm f ‘..‘
/ \
r'J ."\.
/'\-.4.-"’
-18.060 dBm
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.685 GH=z 1001 pts Stop 5.715 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.701858 GHz 7.94 dBm
Ml 2 1 L GBB1Z GH=z -19.87 dB&m
ful 2 1 L.71134 GHz -18.95 dEm

j ] NN v

Date: 4.JUN.2020 081401

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and Jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the

nly to the sample[s) tested and such sample[s) are retained for 30 daysoniy
of testing /inspection report & certificate, please contact us at teilephone: (86-755)8307 144
or email: CN.Docche

I, | No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057  t (86-755) 26012053 f (86-755)26710694  www.sgsgroup.com.cn
| HE - R - HEEFRM-106—8 B HB4R: 518057  t (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
1

Attention: To chec




~ $GS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805
Page: 87 of 971

4.5.1.37 11A20_CDD_149 ANT 1

Spectrum ] ||:|%_: |

Ref Level 30,00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 45 dB & SWT 100 ms & VBW 1MHz Mode &uto Sweep
SGL Count 150/150
@ 1Pk Max
Mi[1] 9.32 dBm
5.7427220 GHz
20 dBm Occ Bw 17.022977023 MHz
f1
10 dBm J!l R
fm.,—ﬁ.\,.%_vma.\«—-ﬁ-’\" 1 L e oot & R VAT Ao et nne,
rif o
0 dBm -
i ¥
/f l“‘(
-10 dBm rasi o
P il e P
s

=30 dBm

-40 dBm

S0 dBm

-60 dBm

Stop 5.76 GHz

Start 5.73 GHz 1001 pts

Date: 4. JUN.2020 12:18:36

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample[s) tested and such sample[s) are retained for 30 daysoniy

Attention: To che y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 1443
or email: CN.Docchech

No.1Workshop, M-10, Middle Sechun Science &Technu[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
| HE - R - HEEFRM-106—8 B HB4R: 518057  t (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
1




~ $GS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805
Page: 88 of 971

4.5.1.38 11A20_CDD_149 ANT 2

Spectrum ] |l:|%_:|

Ref Level 30.00 dBm Offset 2.00 dB & RBW 300 kHz

Att 45 dB & SWT 100 ms & VBW 1MHz Mode &uto Sweep
SGL Count 150/150

@ 1Pk Max

Mi[1] 7.74 dBm
5.7467980 GHz
20 dBm Occ Bw 16.693306693 MHz

1

10 dBm
Tt ‘"\"\Wﬁjﬂ SN W 7 e W w."\f‘v;'\:’“ W A\_,na T %
LR

o dam y e

-10 dBm
f“"*?’y “\‘-1_1"‘\

-20 dBr

=30 dBm

-40 dBm

S0 dBm

-60 dBm

Start 5.73 GHz 1001 pts Stop 5.76 GHz

Date: 4. JUN.2020 08:16:01

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and Jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
r$§u|ts shown ln!thls I?sl repun refer only to the sample[s) tested and such sample[s) are retained for 30 dayson

Attention: To Yy

or email: CN.Docchac

No.1Workshop, M-10, Middle Section, Smeme &Technu[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
| HE - R - HEEFRM-106—8 B HB4R: 518057  t (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
1

ly.
of testing /linspection report & certificate, please contact us at telephone: (86-755)8307 1443




~ $GS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805
Page: 89 of 971

4.5.1.39 11A20_CDD_157 ANT 1

Spectrum ] ||:|%_: |

Ref Level 30.00 dBm Offset 2.00 dB & RBW 300 kHz

Att 45 dB & SWT 100 ms & VBW 1MHz Mode &uto Sweep
SGL Count 150/150

@ 1Pk Max

Mi[1] 9.10 dBm
5.7827220 GHz
20 dBm Occ Bw 17.052947053 MHz

10 dem e —
S R P EN VR \'\U'\f' ey TS O P P

0 dbm

Y i 1~
Rt L e P

=30 dBm

-40 dBm

S0 dBm

-60 dBm

Stop 5.8 GHz

Start 5.77 GHz 1001 pts

Date: 4. JUN.2020 12:20:01

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 daysoniy

Attention: To check tt ty of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 1443
or email: CN,Docchec

No.1Workshop, M-10, Middle Section, Smeme &Technu[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
| HE - R - HEEFRM-106—8 B HB4R: 518057  t (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
1




SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch

Report No.: ZR/2020/5003805
90 of 971

Page:

4.5.1.40

Spectrum

11A20_CDD_157 ANT 2

]

[%]

Ref Level 30,00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 45 dB & SWT 100 ms & VBW 1MHz Mode &uto Sweep
SGL Count 150/150
@ 1Pk Max
Mi[1] 7.71. dBm
5.7867980 GHz
20 dBm cc Bw 16.693306693 MHz
10 dBm e
AN e () et Vo a VN gl U Vil Ve ¥ Nl iy, .
0 dBm Tr\’m

M,

Wloe),

oy

=30 dBm

-40 dBm

S0 dBm

-60 dBm

Start 5.77 GHz 1001 pts

Date: 4. JUN.2020 081724

Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any
advised that information contained hereon reflects the Company's findi

Client's instructions, if any. The Company’s sole responsibility is to

except in full, without prior written approval of the Company.
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent

Attention: To
or email: CN.Docchac

No.1Workshop, M-10, Middle Section, Smeme &Techna[ogy Park, Shenzhen, China 518057

y of testing /inspection report

hol

Stop 5.8 GHz

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
er of this document is

ings at the time of its intervention only and within the limits of
ts Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
Any unauthorized alteration, furgery or falsification of the content or
the law. Unless otherwise stated the

results shown ln!thls I?sl repun refer only to the sample[s) tested and such sample[s) are retained for 30 dayson

ly.
& certificate, please contact us at telephone: (86-755)8307 1443

1 (86-755) 26012053 f (36-755)26710504  Www.sgsgroup.com.cn
t (86-755) 26012053 f (85-755) 26710504  sgs.china@sgs.com

| FE - RY- HEEFEM-106—8 B FB4R: 518057
I



~ $GS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805
Page: 91 of 971

4.5.1.41 11A20_CDD_165 ANT 1

Spectrum ] ||:|%_: |

Ref Level 30,00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 45 dB & SWT 100 ms & VBW 1MHz Mode &uto Sweep
SGL Count 150/150
@ 1Pk Max
Mi[1] 9.21 dBm
5.8227220 GHz
20 dBm Occ Bw 17.142857143 MHz
f 1
10 dem o =
(ﬂM'H=r~""1’_"'-F'Mh s r‘l'lu‘ o i o VA —-“"—’F‘mh‘
1y |
0 dbm 7 T2
¥ &
pd a\l
-10 dBm T e A
= s M/ N g
S
=30 dBm
-40 dBm
50 dBm
-60 dBm
Start 5.81 GH=z 1001 pts Stop 5.84 GHz

Date: 4. JUN.2020 12:21:24

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and Jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
r$§u|ts shown ln!thls I?sl repun refer only to the sample[s) tested and such sample[s) are retained for 30 dayson

Attention: To y of

or email: CN.Docchac

No.1Workshop, M-10, Middle Section, Smeme &Technu[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
| HE - R - HEEFRM-106—8 B HB4R: 518057  t (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
1

ly.
testing /linspection report & certificate, please contact us at telephone: (86-755)8307 1443




~ $GS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805
Page: 92 of 971

4.5.1.42 11A20_CDD_165 ANT 2

Spectrum ] |l:|%_:|

Ref Level 30.00 dBm Offset 2.00 dB & RBW 300 kHz

Att 45 dB & SWT 100 ms & VBW 1MHz Mode &uto Sweep
SGL Count 150/150

@ 1Pk Max

Mi[1] 8.08 dBm
5.8268580 GHz
20 dBm Occ Bw 16.843156843 MHz

M1
= S
J'\((Vl (w"g”“mrﬂdw ‘k"-\ﬁ\ﬁm!ﬂm'*( R ‘L‘-[JN\':JA .\"\s WY

10 dem

0 dbm *.IN \"“

-10 dBm —

W™
" M u‘-\”u. m-mr\

BLETE

=30 dBm

-40 dBm

S0 dBm

-60 dBm

Stop 5.84 GHz

Start 5.81 GHz 1001 pts

Date: 4. JUN.2020 08:18:57

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-e-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 daysoniy

Attention: To check tt ty of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 1443
or email: CN,Docchec

No.1Workshop, M-10, Middle Section, Smeme &Technu[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
| HE - R - HEEFRM-106—8 B HB4R: 518057  t (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
1




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 93 of 971

4.51.43 11N20_36 ANT 1

Spectrum ] ||:%:t|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk Max
Mi[1] 9.01 dBm
M1 5.1792510 GHz
T .y oy 8 Y . 17.17 dBm
TN N S PV J'W wﬂ--*”-«v'-w-»-«-w«\ 5.1673400 GHz
)
Y.
R -
4B hﬁ"'-"'h M3
ST b, TN
-30 dBm
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.165 GH=z 1001 pts Stop 5.195 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 5.179251 GHz Q.01 dim
Ml 2 1 L 16734 GH=z -17.17 dBm
ful 2 1 L.19323 GHz -19.26 dEm

I ] (INRE) we

Date: 5.JUN.2020 02:02:43

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805
Page: 94 of 971

451.44 11N20_36 ANT 2

Spectrum ] |l:%:t|

Ref Level 22.00 dBm Offset 2,00 dB « RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May

M1[1] 8.94 dBm
M1 5.1792510 GHz
10 dBm ——a —___M2[1] 17.49 dBm

R e T R o D g e e P A W, 5.1677000 GHz

gt

0 dBm

-10 dBm = s s

Hw.. L \ ¥E
—y W01 -17.056 dBm » S

-20 BT ‘ XS

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70dem

Start 5.165 GHz 1001 pts Stop 5.195 GHz

Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 5.179251 GHz 2.94 dBm
Ml 2 1 51677 GHz -17.49 dBm
ful 2 1 L.19239 GHz -17.12 dém

I ] (INRE) we

Date: 4. JUN.2020 042739

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805
Page: 95 of 971

4.5.1.45 11N20_44 ANT 1

Spectrum ] ||:%:t|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May
M1[1] 9.33 dBm
M1 5.2191910 GHz
10dem % = M2L11 16.82 dBm
T T I T T
j P SN VPN i L ol Vs “"--u\ 5.2073700 GHz
odem
i .
" il N
(K4
kD :m]_,:. 555 dam bt B 4
1l -10.600 QBT 4"*‘-1—'&7)\—.”-,
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.205 GH=z 1001 pts Stop 5.235 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 5.219191 GHz 9,33 dim
Ml 2 1 L. 20737 GHz -16.82 dBm
ful 2 1 L.23242 GHz -16.69 dEm

I ] (INRE) we

Date: 5.JUN.2020 02:05:01

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and Jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the

nly to the sample[s) tested and such sample[s) are retained for 30 daysoniy
of testing /inspection report & certificate, please contact us at teilephone: (86-755)8307 144
or email: CN.Docche

I, | No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057  t (86-755) 26012053 f (86-755)26710694  www.sgsgroup.com.cn
| HE - R - HEEFRM-106—8 B HB4R: 518057  t (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
1

Attention: To chec




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805
Page: 96 of 971

4.5.1.46 11N20_44 ANT 2

Spectrum ] |l:%:t|

Ref Level 22.00 dBm Offset 2,00 dB « RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May

M1[1] 8.97 dBm
5.2192510 GHz

10 dBm ; :L‘ Waamw MUJ 17.10 dBm

. = gy o
R L Y BN S & i W '\,“""“a.-"‘-‘“/'\-»_/-.-q.*\' 5.2073700 CHz

O dem y
/|

= m uff g
10 dBm-— o W E
gt {0 17,033 i R

2

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70dem

Start 5.205 GHz 1001 pts Stop 5.235 GHz

Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.219251 GHz 2.97 dBm
Ml 2 1 L. 20737 GHz -17.10 dBrm
ful 2 1 L.23239 GHz -17.14 dB&m

I ] (INRE) we

Date: 4. JUN.2020 04:28:07

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 97 of 971

4.5.1.47 11N20_48 ANT 1

Spectrum ] ||:%:t|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk Max
M1[1] 9.61 dBm
M1 5.2392210 GHz
i0dem e iy S B 4 16.88 dBm
/ RN A ok st T ey | e et i i,
/-'”""" e b iaia b i e P 5.2278800 GHz
0 dBm \
-10 dBm Wb ) Hf-' '\mv\ M3
D1 -16.393 dBm B o
-OQng‘:rf AN,
-30 dBm
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.225 GH= 1001 pts Stop 5.255 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.239221 GHz 9.61 dBm
Ml 2 1 L 22788 GH=z -16.88 dBm
ful 2 1 L.28311 GHz -17.16 dém

I ] (INRE) we

Date: 5.JUN.2020 02:07.3%

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 98 of 971

4.5.1.48 11N20_48 ANT 2

Spectrum ] |l:%:t|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk Max
Mi[1] 9.01 dBm
M1 5.2392210 GHz
: 3 —— N 17.11 dBm
S [—"_ STy ol BN N
PN st NI \\" H" o "[ ]‘\I" | s 'er\,’.\h‘L 5.2273400 GHd
l\-""‘ n.‘a.\
_ M3
B i bt i
-40 cBm
50 dBm
-60 dBm
70 dBm
Start 5.225 GH= 1001 pts Stop 5.255 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.239221 GHz Q.01 dim
Ml 2 1 L 22734 GH=z -17.11 dBm
ful 2 1 L.28242 GHz -17.85 dEm

I ] (INRE) we

Date: 4. JUN.2020 04:30:24

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 99 of 971

4.5.1.49 11N20_52 ANT 1

Spectrum ] ||:%:t|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May
M1[1] 9.00 dBm
M1 5.2591910 GHz
10 dBm Sk o ) . /[1_]“L 17.02 dBm
,.r-«"’**”‘»f“'-“'-f""“‘“’ i N ST W A, R 5.2474000 GHz
0 dBm 1
'_J!_' \_' .
- m . 5
10 dBm— — = L“*-m .
20, ErPFI0L 17,004 dBm = . o7
b
-30 dBm
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.245 GH=z 1001 pts Stop 5.275 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.259191 GHz Q.00 dBm
Ml 2 1 L 2474 GHz -17.02 dBm
ful 2 1 L.27236 GHz -18.24 dEm

I ] (INRE) we

Date: 5.JUN.2020 02:10:47

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 100 of 971

4.5.1.50 11N20_52 ANT 2

Spectrum ] |l:%:t|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz
Att 30 dBE & SWT 100 ms & VBW 1 MHz Mode auto Sweep

SGL Count 150/150
@ 1Pk Max

M1[1] 8.36 dBm

5.2592210 GHz

p— = \1{[1] 168.40 dBm

e i e 5.2480000 GHz
\

M1

L T RREY ST EON V¥

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70dem

Start 5.245 GHz 1001 pts Stop 5.275 GHz

Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.259221 GHz 2.36 dBm
Ml 2 1 L 248 GHz -18.40 dBm
ful 2 1 L.27278 GHz -18.25 dEm

I ] (INRE) we

Date: 4. JUN.2020 04 40:23

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 101 of 971

4.5.1.51 11N20_64 ANT 1

Spectrum ] ||:%:t|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May
M1[1] 9.06 dBm
M1 5.3192210 GHz
10dem X raoe 2[1 17.19 dBm
e S e N | Sy e LA e Ao 5.3073100 GHz
0 dBm / Y
-10 dBr- = T
Wls AN - . ‘-a.iﬁ.‘ﬂ M-
= |:ﬁ -16.938 dBi = \!FWH“._\‘
-30 dBm
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.305 GH=z 1001 pts Stop 5.335 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 5.219221 GHz Q.06 dBm
Ml 2 1 L. 30731 GH=z -17.19 dBm
ful 2 1 E£.3332 GHz -18.45 dEm

I ] (INRE) we

Date: 5.JUN.2020 02:18:04

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144
ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




Branch

- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Report No.: ZR/2020/5003805

Page: 102 of 971

4.5.1.52 11N20_64 ANT 2

Spectrum ] [ﬂ_?]
Ref Level 22.00 dBm Offset 2,00 dB =« RBW 300 kHz
Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May
M1[1] 8.67 dBm
M1 5.3191910 GHz
10 dBm — Fr M2 1] 17.55 dBm
Preeas s o e sihie Rindhdiiee Collnini il oo it T O 5.3074300 GHz
0 dBm l LS
/ \
-10 dBm— —— S -
‘ . . \1..!...\',\ 1.2
i T
LT
-30 dBm
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.305 GH=z 1001 pts Stop 5.335 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 £.219191 GHz 2.67 dBEm
Ml 2 1 L. 30743 GH=z -17.55 dBm
ful 2 1 L£.33242 GHz -17.86 dEm

j

) CARRRERRD om

Date: 4. JUN.2020 04:43:11

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Smeme&Techna[ogyPark Shenzhen, China 518057 1 (86-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn

o - Rl BEETEM-106—2 R H4: 518057  t (B6-755) 26012053 f (86-755)267105%4  sgscchina@sgs.com
I



- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 103 of 971

4.5.1.53 11N20_100 ANT 1

Spectrum ] ||:%:t|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May
M1[1] 8.45 dBm
1 5.5006590 GHz
10 dBm M2[1] 17.59 dBm
[P PP SRR g VT ,L--'x‘“""'""“-"---"""‘r"ww-m--mm‘-—-mw 5.4873400 GHz
0 dBm ! kY
/ \
-10 dBm— — e -
Yle “L—-L‘ fol3
dBm . ey
igp
-30 dBm
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.485 GH=z 1001 pts Stop 5.515 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.500659 GHz 2,45 dBm
Ml 2 1 L. 458734 GH=z -17.59 dBm
ful 2 1 L. E1203 GHz -18.08 dém

I ] (INRE) we

Date: 5.JUN.2020 02:19:36

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




Branch

- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Report No.: ZR/2020/5003805

Page: 104 of 971

4.51.54 11N20_100 ANT 2

Spectrum ] |l:%:t|
Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz
Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May
Mi[1] 7.40 dBm
) 5.4992210 GHz
M1
Y — M2[1] 19.24 dBm
fﬂ,,‘w".v"v“mnﬂmr'\nm-ﬂm s | 'ﬁl-"'-““-""“‘-"‘-"‘u.wmf'v.;H"»W,,_ﬂ 5.4873400 GH=z
i
]

-30 dBm

-40 cBm

S0 dBm

-60 dBm

70 dBm

Start 5.485 GH=z 1001 pts Stop 5.515 GHz

Marker

Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 5.499221 GHz 740 dBm
Ml 2 1 L. 458734 GH=z -19.24 dBm
ful 2 1 L. E1236 GHz -18.84 dEm

j

) CARRRERRD om

Date: 4. JUN.2020 063141

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Smeme&Techna[ogyPark Shenzhen, China 518057 1 (86-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn

o - Rl BEETEM-106—2 R H4: 518057  t (B6-755) 26012053 f (86-755)267105%4  sgscchina@sgs.com
I



- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 105 of 971

4.5.1.55 11N20_116 ANT 1

Spectrum ] ||:%:t|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May
M1[1] 7.61 dBm
M 5.5792210 GHz
10 dBm v T M2[1] 18.65 dBm
T P R B N TN Y e Y P 5.5673400 GHz
0 dBm / '\_
/ \
'].U dBm ".,#' T
N2 o \ 1
FoAD1l -18.395 dBn ' - " aa | -
i s e T
-30 dBm
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.565 GH=z 1001 pts Stop 5.595 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.579221 GHz 7.61 dBm
Ml 2 1 L 55734 GH=z -18.65 dB&m
ful 2 1 L. BED227 GHz -18.40 dBém

I ] (INRE) we

Date: 5.JUN.2020 02:21:17

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805
Page: 106 of 971

4.5.1.56 11N20_116 ANT 2

Spectrum ] |l:%:t|

Ref Level 22.00 dBm Offset 2,00 dB « RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May

M1[1] 7.76 dBm

5.5792210 GHz
M2[1] 19.45 dBm
AN e AN I L g T A NN A, 5.5675200 GHz
OdBm o

u‘(l} \m

-10 dBm i e
p
5.237 dBm- " al ! IS : ; Sl

10 dBm

=

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70dem

Start 5.565 GHz 1001 pts Stop 5.595 GHz

Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.579221 GHz 7.76 dBEm
Ml 2 1 L EG57EZ GH=z -19.45 dBm
ful 2 1 E.BED23 GHz -18.72 dEm

I ] (INRE) we

Date: 4. JUN.2020 06:33:30

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 107 of 971

4.5.1.57 11N20_140 ANT 1

Spectrum ] ||:%:|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May
Mi[1] 8.10 dBm
M1 5.6992210 GHz
X M2[1] 18.43 dBm
/_P_,m,,.,m,.-Hm_-._r*mv-ﬂw"‘ |+ T AR Whempr Mt 5.6873400 GHz
/] \
! M
Y
\*__\\ W13
\..I‘ - o Il
: s T 1 I*\n;\
-30 dBm
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.685 GH=z 1001 pts Stop 5.715 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.699221 GHz 2.10 dBm
Ml 2 1 L 68734 GH=z -18.43 dBm
ful 2 1 L.71239 GHz -18.17 dém

I ] (INRE) we

Date: 5.JUN.2020 02:22:38

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hitp://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documaents at htip:

Attention is drawn to the limitation of liability, indemnification and Jurlsmctnon issues defined therein. Any holder of this document |5
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test repun refer only to the sample[s) tested and such sample[s) are retalnedfur 30 days only.

Attention: To check th y of testing /linspection report & certificate, please contact us at teilephone: (86-755)8307 144

or email: CN.Docchac

No.1 Workshop, M-10, Middle Section, Smeme &Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 108 of 971

4.5.1.58 11N20_140 ANT 2

Spectrum ] |l:%:t|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May
M1[1] 7.31 dBm
) 5.6992510 GHz
M1
4 5 M2[1] 19.57 dBm
f,ur""‘r’\f“"“-—"-’"""‘“-'"ﬁ"'“#"""W' “\‘\ W \;'\'\-"ﬁ.‘.n.__f"-__I"\,Mf'%rwwdm,flmﬁ\v“ 5.6874900 GHz
i )
J \
7 L
~ !
. R . haaPA L
]
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.685 GH=z 1001 pts Stop 5.715 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.699251 GHz 7.31 dBm
Ml 2 1 L 68749 GH=z -19.57 dBrm
ful 2 1 L.71233 GHz -18.73 dEm

I ] (INRE) we

Date: 4. JUN.2020 06:34.58

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 109 of 971

4.5.1.59 11N20MIMO_36 ANT 1

Spectrum ] ||:%:t|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May
M1[1] 8.59 dBm
M1 5.1791910 GHz
5 - 2[1] 17.47 dBm
N N P P KA M e A 5.1673400 GHz
\ 167
\
‘I!\i‘-rﬂ].
w 1 M3
! Bt =_Tpun
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.165 GH=z 1001 pts Stop 5.195 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 5.179191 GHz 2.53 dBm
Ml 2 1 L 16734 GH=z -17.47 dBm
ful 2 1 L.19362 GHz -10.42 dEm

I ] (INRE) we

Date: 4. JUN.2020 12:22:58

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805
Page: 110 of 971

4.5.1.60 11N20MIMO_36 ANT 2

Spectrum ] |l:%:t|

Ref Level 22.00 dBm Offset 2,00 dB « RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May

M1[1] 8.82 dBm
M1 5.1792510 GHz

10dBm p g M [1] 17.28 dBm
o T e Ll P .r\w"‘"‘“\‘"-"{ AU ™ e !
[r**.,., A 5 e et o o M 5.1673700 GHz

0 dBm

-10 dBmy ce? b
M2 | e oy | M3
_-‘g,[wﬁﬁgw b1 -17.175 dém o TV :

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70dem

Start 5.165 GHz 1001 pts Stop 5.195 GHz
Marker

Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 5.179251 GHz 2.82 dim
Ml 2 1 L 16737 GHz -17.28 dBm
ful 2 1 L.19266 GHz -18.12 dém

I ] (INRE) we

Date: 4. JUN.2020 08:21:13

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and Jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the

nly to the sample[s) tested and such sample[s) are retained for 30 daysoniy
of testing /inspection report & certificate, please contact us at teilephone: (86-755)8307 144
or email: CN.Docche

I, | No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057  t (86-755) 26012053 f (86-755)26710694  www.sgsgroup.com.cn
| HE - R - HEEFRM-106—8 B HB4R: 518057  t (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
1

Attention: To chec




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805
Page: 111 of 971

4.5.1.61 11N20MIMO_44 ANT 1

Spectrum ] ||:%:t|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May
M1[1] 8.78 dBm
M1 5.2192210 GHz
10 dBm ¥ M2[1] 17.54 dBm
sila ‘_"!1 g A e, 3
> D T et s 5.2072800 GHz
odem - \
! Y
-10 dBm o | N
W I‘a\--"' Hﬂ-n.u_& M3
;,zsuﬂa’"rﬁ’\ D1 -17.223 dém P
-30 dBm
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.205 GH=z 1001 pts Stop 5.235 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.219221 GHz 2.72 dim
Ml 2 1 L 20728 GH=z -17.54 dBm
ful 2 1 L.23317 GHz -17.75 dBm

I ] (INRE) we

Date: 4. JUN.2020 12:24:23

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805
Page: 112 of 971

4.5.1.62 11N20MIMO_44 ANT 2

Spectrum ] |l:%:t|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk Max
M1i[1] 8.87 dBm
M1 5.2191910 GHz
10 dBm - 168.82 dBm

g PR RPN ¥ o U S Y ahoalie T r‘d-w'l- e i
3 - o 6 i S M NP 5.2067400 GHz

((_,_—-"-"'\-’w""\

-10 dBm e el
M2 \w'{‘-\b
bii -17.129 dBm - : .
-m&-ﬂ?ﬂ\:ﬁ%h[‘ 17.122 dBm "dl“_h_uw~ .

-30 dBm

0 dBm

-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.205 GH=z 1001 pts Stop 5.235 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 5.219191 GHz 2.87 dBm
Ml 2 1 L 20674 GHz -18.82 dBm
ful 2 1 L.23218 GHz -17.14 dB&m

I ] (INRE) we

Date: 4. JUN.2020 08:22:53

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and Jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the

nly to the sample[s) tested and such sample[s) are retained for 30 daysoniy
of testing /inspection report & certificate, please contact us at teilephone: (86-755)8307 144

Attention: To chec
or email: CN.Docche

I, | No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057  t (86-755) 26012053 f (86-755)26710694  www.sgsgroup.com.cn
| HE - R - HEEFRM-106—8 B HB4R: 518057  t (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
1




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805
Page: 113 of 971

4.5.1.63 11N20MIMO_48 ANT 1

Spectrum ] ||:%:t|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May
M1[1] 8.98 dBm
M1 5.2392210 GHz
10 dBm = e [1] 17.51 dBm
A e e S "“‘M’V“«-’“‘-Mw e Sy 5.2273100 GHz
odem s M\
S \
-10 dBm ar e
i | M3
= ﬁ!‘-ﬁoir; -17.015 d&m P
-30 dBm
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.225 GH= 1001 pts Stop 5.255 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.239221 GHz 2.92 dBm
Ml 2 1 L 22731 GH=z -17.51 dBm
ful 2 1 L.25296 GHz -17.11 dEém

I ] (INRE) we

Date: 4. JUN.2020 12:25:45

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805
Page: 114 of 971

4.5.1.64 11N20MIMO_48 ANT 2

Spectrum ] |l:%:t|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk Max
M1[1] 8.87 dBm
M1 5.2392210 GHz
10 dBm X [1] 17.50 dBm
p e PR o TR T P o ol ¥ TS -\,-'{ L o = .
i aak i At e “»--«,\ 5.2267100 GHz
OdBm F
J \
-10 dBm =t =
vl 11#"““‘f \‘rm_,-\_l M3

Yot 17 130 dBm . SR
2 i wailil -17.130 dBm Wi

-40 dBm

S0 dBm
-60 dBm
70 dBm
Start 5.225 GH= 1001 pts Stop 5.255 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.239221 GHz 2.87 dBm
Ml 2 1 L 22671 GH=z -17.50 dBr
ful 2 1 L.28287 GHz -18.87 dEm

I ] (INRE) we

Date: 4. JUN.2020 08:24:08

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and Jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the

nly to the sample[s) tested and such sample[s) are retained for 30 daysoniy
of testing /inspection report & certificate, please contact us at teilephone: (86-755)8307 144
or email: CN.Docche

No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn
| HE - R - HEEFRM-106—8 B HB4R: 518057  t (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
1

Attention: To chec




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch

Report No.: ZR/2020/5003805
Page: 115 of 971

4.5.1.65 11N20MIMO_52 ANT 1

Spectrum ]

(=)

Ref Level 22.00 dBm

Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep

SGL Count 150/150

@ 1Pk Man

M1[1] 8.24 dBm

5.2592810 GHz
M2[1] 168.11 dBm

o —
N N ST o e N otV VLW e N 5.2472800 GHz

o

y
LAY o

\_.—-&.‘!J‘ L "

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70dem

Start 5.245 GHz

1001 pts Stop 5.275 GHz

Marker
Type | Ref | Trc |

*-value | Y'-value |  Function | Function Result

11 1
Ml 2 1
M3 1

5.259281 GHz 8.24 diém
5.24728 GHz -15.11 dBm
£.27302 GHz -17.84 dém

j

) CARRRERRD om

Date: 4. JUN.2020 12:27:31

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Smeme&Techna[ogyPark Shenzhen, China 518057 1 (86-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn

o - Rl BEETEM-106—2 R H4: 518057  t (B6-755) 26012053 f (86-755)267105%4  sgscchina@sgs.com
I



- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 116 of 971

4.5.1.66 11N20MIMO_52 ANT 2

Spectrum ] |l:%:t|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May
M1[1] 8.23 dBm
M1 5.2592210 GHz
" M2[1] 17.81 dBm
At P AL N ST NI A "“«ahﬁﬂ-w\ 5.2473700 GHz
\
Tar
‘1\“"\1/\ M3
k= ST
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.245 GH=z 1001 pts Stop 5.275 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.259221 GHz 2.23 dim
Ml 2 1 L. 24737 GH=z -17.81 dBm
ful 2 1 L.272E87 GHz -18.87 dEm

I ] (INRE) we

Date: 4. JUN.2020 08:25:38

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 117 of 971

4.5.1.67 11N20MIMO_60 ANT 1

Spectrum ] ||:%:t|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May
Mi[1] 8.36 dBm
M1 5.2991910 GHz
X T M2[1] 17.68 dBm
fI‘J\PvW\-MP*(H‘M“W Bt e e PN B i e f—"\'”“‘%“wv-,,,u..\.\,m,»_n,wu_‘,___. 5.9873100 GHz
\
M
,{‘I.‘“\-'\ M3
dBn T ":'\r""“q-.
-30 dBm
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.285 GH= 1001 pts Stop 5.315 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L5.299191 GHz 2.36 dBm
Ml 2 1 L. 28731 GH=z -17.68 dB&m
ful 2 1 L£.31302 GHz -17.81 dEm

I ] (INRE) we

Date: 4. JUN.2020 12:28:52

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




SGS

-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch

4.5.1.68

Spectrum

]

Report No.: ZR/2020/5003805
Page: 118 of 971

11N20MIMO_60 ANT 2

a

Ref Level 22.00 dBm Offset 2,00 dB =« RBW 300 kHz
Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk Max
M1[1] 8.55 dBm
M1 5.2992210 GHz
10 dBm X . NEfi 18.85 dBm
PR e s ity bt i A Mo Mot 5.2877300 GHz
O dem / X
/
- ‘-\_“,MJ_’“].E:
R, e

-30 dBm

-40 cBm

S0 dBm

-60 dBm

70 dBm

Start 5.285 GH= 1001 pts Stop 5.315 GHz

Marker

Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.299Z221 GHz .55 dBm
Ml 2 1 L 28773 GH=z -18.85 dBm
ful 2 1 L.31224 GHz -17.92 dEm

j

Date: 4. JUN.2020 08:26:59

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & cer t us at télephone: (86-755)8307 144

ar email LN Docchac

No.1Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057

tificate, please contac

1 (86-755) 26012053 f (36-755)26710504  Www.sgsgroup.com.cn
t (86-755) 26012053 f (85-755) 26710504  sgs.china@sgs.com

| FE - RY- HEEFEM-106—8 B FB4R: 518057
I



- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 119 of 971

4.5.1.69 11N20MIMO_64 ANT 1

Spectrum ] ||:%:t|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May
M1[1] 8.45 dBm
M1 5.3192210 GHz
T 16.04 dBm
ol RPN AR VN o et P i v "["’W-ﬂ-w* A 5.3072800 GHz
L
\E{'
\"‘--U«_,\“ M3
dBm = ‘g]\f'ﬁm ;
-30 dBm
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.305 GH=z 1001 pts Stop 5.335 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 5.219221 GHz 2,45 dBm
Ml 2 1 L 30728 GH=z -18.04 dBm
ful 2 1 L.33317 GHz -18.35 dEm

I ] (INRE) we

Date: 4. JUN.2020 12:30:09

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 120 of 971

4.51.70 11N20MIMO_64 ANT 2

Spectrum ] |l:%:t|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May
M1[1] 8.62 dBm
M1 5.3192510 GHz
p 2[1] 18.16 dBm
N A AR e 5.3079700 GHz
\ 207
4
“‘ni r
LS. TH
dBm - !""u 2 o
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.305 GH=z 1001 pts Stop 5.335 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.219251 GHz 2.62 dBm
Ml 2 1 L. 30797 GH=z -18.16 dBm
ful 2 1 E£.3323 GHz -17.55 dBEm

I ] (INRE) we

Date: 4. JUN.2020 08:28:34

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 121 of 971

4.51.71 11N20MIMO_100 ANT 1

Spectrum ] ||:%:t|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May
M1[1] 7.30 dBm
- 5.4992510 GHz
.d - M2[1] 19.55 dBm
T e e i e 5.4873100 GHz
L}
4
4
B \\.@\ M3

LT !
'Wg:‘{:sv,n‘

-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.485 GH=z 1001 pts Stop 5.515 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 5.499251 GHz 7.30 dBm
Ml 2 1 L. 458731 GH=z -19.55 dBm
ful 2 1 L. E1269 GHz -190.42 dEm

I ] (INRE) we

Date: 4. JUN.2020 12:31:38

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144
ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 122 of 971

4.51.72 11N20MIMO_100 ANT 2

Spectrum ] |l:%:t|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz
Att 30 dBE & SWT 100 ms & VBW 1 MHz Mode auto Sweep

SGL Count 150/150
@ 1Pk Max

M1[1] 7.39 dBm
5.4992210 GHz
19.62 dBm

M1
w M2[1]
e K it e "'--n,~'"""‘-"“-«'“-""*m-\w“‘w-’ua-mh_\ 5.4879700 GHz

M .

ABm oy

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70dem

Start 5.485 GH=z 1001 pts Stop 5.515 GHz

Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 5.499221 GHz 7.33 dEm
Ml 2 1 L. 458797 GH=z -19.62 dBm
ful 2 1 L. E1212 GHz -18.80 dém

I ] (INRE) we

Date: 4. JUN.2020 08:46:40

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 123 of 971

4.51.73 11N20MIMO_116 ANT 1

Spectrum ] ||:%:t|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May
M1[1] 7.81 dBm
M 5.5792210 GHz
10 dBm ,; — M2[1] 22.84 dBm
va\,nt-u.gnww--.)f"v'“'v‘“""*‘ | ““"""‘”m"“""‘_w"‘uu'~».4\-—‘J,wvx',\“ 5.5660200 GHz
P l.“
‘-.
Y
\W\,,‘ k]
A8 m: = -':!..r.&." B ;
A S Y
-30 dBm
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.565 GH=z 1001 pts Stop 5.595 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.579221 GHz 7.81 dBm
Ml 2 1 L 55602 GHz -22.84 dBm
ful 2 1 L. ED236 GHz -18.26 dEm

I ] (INRE) we

Date: 4. JUN.2020 12:32:55

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144
ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




Branch

- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Report No.: ZR/2020/5003805

Page: 124 of 971

4.51.74 11N20MIMO_140 ANT 1

Spectrum ]

(=)

Ref Level 22.00 dBm

Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep

SGL Count 150/150

@ 1Pk May
M1[1] 8.97 dBm
M1 5.6992210 GHz
: /T‘w — M2[1] 17.76 dBm
o b Ao I A N TN ASNSAN it 5.6881500 GHz
5 L
/
\’-‘w‘-\. A
\J-lk L
_ iy
0 dém 'M.h_eva
-30 dBm
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.685 GH=z 1001 pts Stop 5.715 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.699221 GHz 2.97 dBm
Ml 2 1 L 68815 GH=z -17.76 dBm
ful 2 1 L.71233 GHz -17.03 dém

j

) CARRRERRD om

Date: 4. JUN.2020 12:34:21

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check tt y of testing /linspection report & certificate, please contact us at teilephone: (86-755)8307 144

ar email L,N Docchac

No.1 Workshop, M-10, Middle Section, Smeme&Techna[ogyPark Shenzhen, China 518057 1 (86-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn

o - Rl BEETEM-106—2 R H4: 518057  t (B6-755) 26012053 f (86-755)267105%4  sgscchina@sgs.com
I



- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 125 of 971

4.51.75 11N20MIMO_140 ANT 2

Spectrum ] |l:%:t|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 300 kHz

Att 30 dB & SWT 100 ms & VBW 1 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk Max
M1[1] 7.29 dBm
M 5.6992210 GHz
,\'\ M2[1] 19.67 dBm
P skl e s matei s S e e S P e P 5.6879400 GHz
1
_ \
Jf'f Yy
- - M3
18.771 dBm =
.f“'\_ﬁ\{_‘
-30 dBm
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.685 GH=z 1001 pts Stop 5.715 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.699221 GHz 7.23 diEm
Ml 2 1 L 68794 GH=z -19.67 dBm
ful 2 1 L.71242 GHz -20.11 dBém

I ] (INRE) we

Date: 4. JUN.2020 08:54:03

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




Branch

- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Report No.: ZR/2020/5003805

Page: 126 of 971

4.5.1.76 11N40_38 ANT 1

Spectrum ]

(=)

Ref Level 22.00 dBm

Offset 2,00 dB «» RBW 500 kHz

Att 30 dB & SWT 100 ms & VBW 2 MHz Mode auto Sweep

SGL Count 150/150

@ 1Pk Man

10 dBm

M1[1] 7.91 dBm
5.1982720 GHz

\1)[1}!' 18.25 dBm
gty —_— _ s T e T 1
B o L e i ) s A e i P L P 5.1687600 GHz

0 dBm

-10 dBm

TG TP

\\, P Mw“'\ o

o

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70dem

Start 5.16 GHz

1001 pts Stop 5.22 GHz

Marker
Type | Ref | Trc |

*-value | Y'-value |  Function | Function Result

11 1
Ml 2 1
M3 1

5.198272 GHz 7.91 dBm
5.16876 GHz -18.25 dBm
£.21088 GHz -15.49 dem

j

) CARRRERRD om

Date: 5.JUN.2020 02:49.53

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hitp://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documaents at htip:

Attention is drawn to the limitation of liability, indemnification and Jurlsmctnon issues defined therein. Any holder of this document |5
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test repun refer only to the sample[s) tested and such sample[s) are retalnedfur 30 days only.

Attention: To check th y of testing /linspection report & certificate, please contact us at teilephone: (86-755)8307 144

or email: CN.Docchac

No.1 Workshop, M-10, Middle Section, Smeme &Techna[ogyPark Shenzhen, China 518057 1 (86-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn

o - Rl BEETEM-106—2 R H4: 518057  t (B6-755) 26012053 f (86-755)267105%4  sgscchina@sgs.com
I



SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805
Page: 127 of 971

4.51.77 11N40_38 ANT 2

Spectrum ] |l:%:|

Ref Level 22.00 dBm Offset 2,00 dB =« RBW 500 kHz

Att 30 dB & SWT 100 ms & VBW 2 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk Max

M1[1] 8.14 dBm
5.1924580 GHz

1
10 dBm M 168.36 dBm
' | oo PP S r“#"x""\"%.-\)r T ¢

\ W*‘FW“---“-\ 5.1687600 GHz

0 dBm

-10 dBm

T e P L M ST

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70dem

Start 5.16 GHz 1001 pts Stop 5.22 GHz

Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L5.192453 GHz 2.14 dBm
Ml 2 1 L 16876 GHz -18.36 dBm
ful 2 1 L.21076 GHz -17.97 dEm

I ] (INRE) we

Date: 4. JUN.2020 06 42:42

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hitp://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documaents at htip:

Attention is drawn to the limitation of liability, indemnification and Jurlsmctnon issues defined therein. Any holder of this document |5
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test repun refer only to the sample[s) tested and such sample[s) are retalnedfur 30 days only.

Attention: To check th y of testing /linspection report & certificate, please contact us at teilephone: (86-755)8307 144

or email: CN.Docchac

No.1 Workshop, M-10, Middle Section, Smeme &Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 128 of 971

4.51.78 11N40_46 ANT 1

Spectrum ] ||:%:|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 500 kHz

Att 30 dB & SWT 100 ms & VBW 2 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May
M1[1] 8.19 dBm
M1 5.2331170 GHz
= vy - 16.02 dBm
s s e e atns it W TR “"“”“’""W“““”\\ 5.2088200 GHz
l\.
\“
M3
y
.‘\l@v;f\h\‘-"r"w.ﬂ"’“»,ﬁ -
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.2 GH=z 1001 pts Stop 5.26 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 5.233117 GHz 2.19 dim
Ml 2 1 L. 2088%2 GH=z -18.02 dBm
ful 2 1 L.2E088 GHz -18.28 dEm

I ] (INRE) we

Date: 5.JUN.2020 02:51:2%

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hitp://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documaents at htip:

Attention is drawn to the limitation of liability, indemnification and Jurlsmctnon issues defined therein. Any holder of this document |5
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test repun refer only to the sample[s) tested and such sample[s) are retalnedfur 30 days only.

Attention: To check th y of testing /linspection report & certificate, please contact us at teilephone: (86-755)8307 144

or email: CN.Docchac

No.1 Workshop, M-10, Middle Section, Smeme &Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805
Page: 129 of 971

4.51.79 11N40_46 ANT 2

Spectrum ] |l:%:t|

Ref Level 22.00 dBm Offset 2,00 dB =« RBW 500 kHz

Att 30 dB & SWT 100 ms & VBW 2 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk Max

M1[1] 8.34 dBm
5.2323380 GHz

17.68 dBm
5.2088200 GHz

M1

10 dBm

P FTE— Yo—M2[1]
r_‘,-..\.q,.-‘,‘,__._-—-.—"fn i o | e i Il'. P ualbm N s | v -

odem . "

-10 dBm

2008 m> 558 derm e

et L T "\-ﬂ‘,_, ety

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70dem

Start 5.2 GHz 1001 pts Stop 5.26 GHz

Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.232338 GHz 2.34 dim
Ml 2 1 L. 2088%2 GH=z -17.68 dB&m
ful 2 1 L.2E088 GHz -18.432 dEm

I ] (INRE) we

Date: 4. JUN.2020 064427

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and Jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the

nly to the sample[s) tested and such sample[s) are retained for 30 daysoniy
of testing /inspection report & certificate, please contact us at teilephone: (86-755)8307 144
or email: CN.Docche

I, | No.1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, China 518057  t (86-755) 26012053 f (86-755)26710694  www.sgsgroup.com.cn
| HE - R - HEEFRM-106—8 B HB4R: 518057  t (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
1

Attention: To chec




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 130 of 971

4.5.1.80 11N40_54 ANT 1

Spectrum ] ||:%:|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 500 kHz

At 30 dB & SWT 100 ms & VBW 2 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk Man
M1[1] 8.18 dBm
M1 5.2677820 GHz
10 dBm - -M?2 18.25 dBm
b fAE b mri FeIN S PR Sy &
B sl <O "~1 T e 1‘ -4} e -"x\ 5.2487000 GHz
0 dBm ~ \
/ i
o h!
-10 dBm = \
m2./ Nz
D1 X7.519 dBm 't

Wﬂ"\p‘ﬂ.ﬂw{ = L T o i Pailly O

-30 dBm

-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.24 GH=z 1001 pts Stop 5.3 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.267782 GHz .12 dBm
Ml 2 1 L5 2487 GHz -18.25 dBm
ful 2 1 L.20088 GHz -17.97 dEm

I ] (INRE) we

Date: 5.JUN.2020 02:52:58

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hitp://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documaents at htip:

Attention is drawn to the limitation of liability, indemnification and Jurlsmctnon issues defined therein. Any holder of this document |5
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test repun refer only to the sample[s) tested and such sample[s) are retalnedfur 30 days only.

Attention: To check th y of testing /linspection report & certificate, please contact us at teilephone: (86-755)8307 144

or email: CN.Docchac

No.1 Workshop, M-10, Middle Section, Smeme &Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 131 of 971

4.5.1.81 11N40_54 ANT 2

Spectrum ] |l:%:t|

Ref Level 22.00 dBm Offset 2,00 dB =« RBW 500 kHz

Att 30 dB & SWT 100 ms & VBW 2 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk Max

M1[1] 7.70 dBm
5.2772530 GHz

= = JL 18.70 dBm
R B I e T Py - .
(e a1l g MR N 5.2487600 GHz

10 dBm

P

0 dBm

-10 dBm

dBm-

20 dim

T e Py I [

-30 dBm

\-‘ Ta dwns"\n‘}fl”‘-_hi_ﬁ

-40 dBm

-50 dBm

-60 dBm

-70dem

Start 5.24 GHz 1001 pts Stop 5.3 GHz

Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.277253 GHz 7.70 dBm
Ml 2 1 L 24876 GH=z -18.70 dBm
ful 2 1 L.20076 GHz -18.24 dEm

I ] (INRE) we

Date: 4. JUN.2020 06:45:57

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 132 of 971

4.5.1.82 11N40_62 ANT 1

Spectrum ] ||:%:|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 500 kHz
Att 30 dBE & SWT 100 ms & VBW 2 MHz Mode auto Sweep

SGL Count 150/150
@ 1Pk Max

M1[1] 7.94 dBm
M1 5.3143160 GHz

10 dBm e g M2[1] 18.12 dBm
U . B o & o i e e i W — Vhaa A Pl paoend N e
PR ST el iy 5.2886400 GHz

\W

0 dBm

-10 dBm

s T =
25 LB -q',',-{'_\‘,' - R

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70dem

Start 5.28 GHz 1001 pts Stop 5.34 GHz

Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.2143168 GHZz 7.94 dBm
Ml 2 1 L 28864 GH=z -18.12 dBm
ful 2 1 L.33082 GHz -18.74 dEm

I ] (INRE) we

Date: 5.JUN.2020 02:55:57

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hitp://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documaents at htip:

Attention is drawn to the limitation of liability, indemnification and Jurlsmctnon issues defined therein. Any holder of this document |5
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test repun refer only to the sample[s) tested and such sample[s) are retalnedfur 30 days only.

Attention: To check th y of testing /linspection report & certificate, please contact us at teilephone: (86-755)8307 144

or email: CN.Docchac

No.1 Workshop, M-10, Middle Section, Smeme &Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen
Branch
Report No.: ZR/2020/5003805
Page: 133 of 971

4.5.1.83 11N40_62 ANT 2
Spectrum ] [@]

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 500 kHz
Att 30 dBE & SWT 100 ms & VBW 2 MHz Mode auto Sweep

SGL Count 150/150
@ 1Pk Max

M1[1] 8.38 dBm
. 5.3123980 GHz

10 dBm ——7 Y M2[1] 17.94 dBm
\,~_.’"r-x4--ﬂi-\il‘-"‘<"‘“""’*"’"'Mm'&aM i w’\_\l IN - WAL o P pn P, w”"’—{\nﬂ_.f"_‘(‘*‘u,—\:‘ 5.2800000 GHd

0 dBm

-10 dBm

Dl dBm
-20 dBm ' 5
ST P g PR ‘__L‘__.-" R a e e

-30 dBm

e

-40 dBm

-50 dBm

-60 dBm

-70dem

Start 5.28 GHz 1001 pts Stop 5.34 GHz

Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 £.312398 GHz .32 dim
Ml 2 1 L 288 5Hz -17.94 dBm
ful 2 1 E£.3307 GHz -18.07 dém

I ] (INRE) we

Date: 4. JUN.2020 064721

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check tt v us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]

of testing /inspection report & certificate, please contact




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805
Page: 134 of 971

4.51.84 11N40_102 ANT 1

Spectrum ] ||:%:|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 500 kHz

Att 30 dB & SWT 100 ms & VBW 2 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk Max
Mi[1] 7.39 dBm
. 5.5080220 GHz
W1
Y > M2[1] 19.01 dBm
r}\"_’ww__m_u._\ Y, Pt LTS R *\,\L _J'r“—f -Ar“wpwx.,n.x‘.rw-‘,m»“«-“ﬂ.—‘Mw‘«...hﬂ‘ 5.4887600 GHz
%
U.EI.] r.
l‘\,‘/"\-'w"v’ Ny A
-30 dBm
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.48 GH=z 1001 pts Stop 5.54 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 L.508022 GHz 7.39 dBm
Ml 2 1 L 48876 GHz -19.01 dBm
ful 2 1 E.BE31 GHz -18.77 dEm

I ] (INRE) we

Date: 5.JUN.2020 02:57:34

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hitp://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documaents at htip:

Attention is drawn to the limitation of liability, indemnification and Jurlsmctnon issues defined therein. Any holder of this document |5
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test repun refer only to the sample[s) tested and such sample[s) are retalnedfur 30 days only.

Attention: To check th y of testing /linspection report & certificate, please contact us at teilephone: (86-755)8307 144

or email: CN.Docchac

No.1 Workshop, M-10, Middle Section, Smeme &Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Branch
Report No.: ZR/2020/5003805

Page: 135 of 971

4.5.1.85 11N40_102 ANT 2

Spectrum ] |l:%:t|

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 500 kHz

Att 30 dB & SWT 100 ms & VBW 2 MHz Mode auto Sweep
SGL Count 150/150
@ 1Pk May
M1[1] 7.36 dBm
w 5.5123980 GHz
11
Y M2[1] 16.92 dBm
T e oty A ] | it it T 5.4893600 GHz
"\,,_,,.-’1 o ot e A
-40 cBm
S0 dBm
-60 dBm
70 dBm
Start 5.48 GH=z 1001 pts Stop 5.54 GHz
Marker
Type | Ref | Trc | *-value | Y'-value |  Function | Function Result
M1 1 5.512398 GHz 7.36 dBEm
Ml 2 1 L. 48935 GH=z -18.92 dBm
ful 2 1 L. E3076 GHz -18.85 dEm

I ] (INRE) we

Date: 4. JUN.2020 06:48:57

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check tt y of testing /linspection report & certificate, please contact us at teilephone: (86-755)8307 144

ar email L,N Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




Branch

4.5.1.86 11N40_110 ANT 1

Spectrum ]

- SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen

Report No.: ZR/2020/5003805
Page: 136 of 971

(=)

Ref Level 22.00 dBm Offset 2,00 dB «» RBW 500 kHz

Att 30 dB & SWT 100 ms & VBW 2 MHz Mode auto Sweep

SGL Count 150/150

@ 1Pk Man

M1[1]
'; M2[1]
i P A e N Fl.,f‘J“‘W""’""‘i»-.,“r

4

10 dBm

O T T oo 5.5287600 GHz

6.60 dBm
5.5478420 GHz
19.75 dBm

0 dBm

-10 dBm

[=l=1]11;

~2REm DL

‘\‘)}\ H,.hv'\.,b'-"t-u‘___

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70dem

Start 5.52 GHz 1001 pts

Stop 5.58 GHz

Marker
Type | Ref | Trc | *-value | Y'-value |  Function

| Function Result

11 1 5.547842 GHz 6.60 dBm
Ml 2 1 5.52876 GHz -19.75 dBm
M3 1 E.571 GHz -19.41 deém

Il ]

Date: 5.JUN.2020 02:58:59

Attention: To check tt
ar email L,N Docchac

of testing /inspection report & cer

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and Jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent

results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.
: T y tificate, please contact us at télephone: (86-755) 8307 144

the law. Unless otherwise stated the

No.1 Workshop, M-10, Middle Section, Smeme&Techna[ogyPark Shenzhen, China 518057 1 (86-755) 26012053 f (86-755)26710594  www.sgsgroup.com.cn

o - Rl BEETEM-106—2 R H4: 518057  t (B6-755) 26012053 f (86-755)267105%4  sgscchina@sgs.com
I



4.5.1.87

SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen
Branch

Report No.: ZR/2020/5003805
Page: 137 of 971

11N40_110 ANT 2

Spectrum

Ref Level 22.00 dBm

Att

]

a

Offset 2,00 dB «» RBW 500 kHz

30 dB & SWT 100 ms & VBW 2 MHz Mode auto Sweep
SGL Count 150/150

@ 1Pk Man

M1[1] 7.22 dBm
5.5524580 GHz

M
M2[1] 19.19 dBm

P gt o™

2, VREREp E P PO e /w B i T Sy 5.5293000 GHz

RN G e Vel e SNV

-40 dBm

-50 dBm

-60 dBm

-70dem

Start 5.52

GHz

1001 pts Stop 5.58 GHz

Marker

Type | Ref | Trc |

*-value | Y'-value |  Function | Function Result

11
Ml 2
M3

1
1
1

5.552458 GHz 7.22 dim
5.5293 GHz -19.13 dBm
E.57076 GHz -19.49 dem

j

) CARRRERRD om

Date: 4. JUN.2020 08:50:13

Unless otherwise agreed in writing, this document is issued by the Caompany subject to its General Conditions of Service printed
overleaf, available on request or accessible at hlt? :/iwww.sgs.com/en/Terms-and-Conditions. as%x and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents at htip://www.sas.com/en/Terms-an -Conditions/Terms-s-Document.aspx.
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
except in full, without prior written approval of the Company. Any unauthorized alteration, furgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shuwn in this test repun refer only to the sample[s) tested and such sample[s) are retained for 30 days only.

Attention: To check th y of testing /inspection report & certificate, please contact us at telephone: (86-755)8307 144

ar email LN Docchac

No.1 Workshop, M-10, Middle Section, Snleme&Techna[ogy Park, Shenzhen, China 518057 1 (86-755) 26012053 f (86-755) 26710594  www.sgsgroup.com.cn
[ - RY- BEEREM-108—2 5 HD4: 518057  t (86-755)26012053 f (85-755)26710504  sgs.china@sgs.com
]




